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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1 Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious
must be at least 20 dB below the highest emission level within the authorized band. If the output
power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall
be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.5.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

SPORTON INTERNATIONAL INC. Page Number 1 131 of 141
TEL : 886-3-327-3456 Report Issued Date : Nov. 02, 2017
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : UZ7MC330K Report Template No.: BU5-FR15CWL AC MA Version 2.0



s=amranas. FCC RF Test Report Report No. : FR790120C

3.5.3 Test Procedures

1. The testing follows FCC KDB Publication No. 558074 D01 DTS Meas. Guidance v04.

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For measurement below 1GHz, If the emission level of the EUT measured by the peak detector
is 3 dB lower than the applicable limit, the peak emission level will be reported. Otherwise, the
emission measurement will be repeated using the quasi-peak detector and reported.

7. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW,; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.5.4 Test Setup

For radiated emissions below 30MHz

| : RX Antenna
(-l 3m |
[}
EUT
Kl | T
g0cm 1m

Metal Full Soldered Ground Plane

1

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated emissions above 1GHz
<CDD Modes>

Metal Full Soldered Ground Plane

<TXBF Modes>

Metal Full Soldered Ground Plane

Ant. feed
point

14m
3m

= B, 8

=

Spectrum Analyzer / Receiver

Companion
[: E device

Ant. feed
point

3m —_——;

Spectrum Analyzer / Receiver
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3.5.5 Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line was not reported.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B and C.

3.5.7 Duty Cycle

Please refer to Appendix D.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10" Harmonic)

Please refer to Appendix B and C.
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3.6 AC Conducted Emission Measurement
3.6.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBuV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3 Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =

9kHz) with Maximum Hold Mode.
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3.6.4 Test Setup

e
| Non-conductive table |
| 1
| Rear of EUT to be flushed 1
I with rear of table top i
I #
I |
|
I ] —— I
| o 1
|- F seemio
I Receiver I ground
I 500 RF Cable 8ocm, I || plane
' 1
| 1
| 2 1
| | L
| 1
| |
| 1
I I
|
| I
I I
| - = | -
I - ~ ﬂl::l 1 ~
} e Bonded to horizontal 40 cm to vertical L7
L ground plane reference plane 1,
e -
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5 Test Result of AC Conducted Emission
Please refer to Appendix A.
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3.7 Antenna Requirements

3.7.1

3.7.2

3.7.3

Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an
Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.

Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

Antenna Gain

CDD modes

FCC KDB 662911 D01 Multiple Transmitter Output v02r01
For CDD transmissions, directional gain is calculated as
Directional gain = Gyt + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nant < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with GANT
set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain Ganr is set equal to the antenna having the highest gain, i.e., F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

for for Limit Limit
Chain 1 Chain 2 Power PSD Reduction Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 3.86 3.63 3.86 6.76 0.00 0.76
Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min =0)
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TXBF modes
FCC KDB 662911 D01 Multiple Transmitter Output v02r01

For CDD transmissions, directional gain is calculated as

Nss [ Nanr 2

3%,

DirectionalGain =10-log| 22—
N

where
Each antenna is driven by no more than one spatial stream;
Njs = the number of independent spatial streams of data;
Ny = the total number of antennas

Gk /20 . . . . i, -
k= 10 if the kth antenna is being fed by spatial stream j. or zero if it is not;
G 1s the gain in dBi of the kth antenna.

The EUT supports beamforming for 802.11ac modes.
The directional gain calculation is following F)2)e)ii) of KDB 662911 D01 v02r01.

The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 3.86 3.63 6.76 6.76 0.76 0.76
Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer [ Model No. | Serial No. [ Characteristics Date Test Date Due Date Remark
. Sep. 04, 2017 ~ Conducted-CDD
Power Meter Anritsu ML2495A 1132003 N/A Aug. 09, 2017 Aug. 08, 2018
Oct. 24, 2017 (THO5-HY)
. Sep. 04, 2017 ~ Conducted-CDD
Power Sensor Anritsu MA2411B 1126017 [300MHz~40GHz| Aug. 09, 2017 Aug. 08, 2018
Oct. 24, 2017 (THO5-HY)
Spectrum Rohde & Sep. 04, 2017 ~ Conducted-CDD
FSP40 100057 9kHz-40GHz | Nov. 25, 2016 Nov. 24, 2017
Analyzer Schwarz Oct. 24, 2017 (THO5-HY)
Programmable 1v~20V Sep. 04, 2017 ~ Conducted-CDD
GW Instek PSS-2005 | EL890089 Jan. 12, 2017 Jan. 11, 2018
Power Supply 0.5A~5A Oct. 24, 2017 (THO5-HY)
16100054S Sep. 14, 2017 ~ Conducted-TXBF
Power Sensor DARE RPR3006W 10MHz~6GHz |Dec. 22, 2016 Dec. 21, 2017
NO11 Oct. 16, 2017 (THO5-HY)
) Rohde & Sep. 14, 2017 ~ Conducted-TXBF
Signal Analyzer FSV40 101408 10Hz~40GHz | Jul. 20, 2017 Jul. 19, 2018
Schwarz Oct. 16, 2017 (THO5-HY)
Spectrum Rohde & Sep. 14, 2017 ~ Conducted-TXBF
FSP40 100057 9kHz-40GHz | Nov. 25, 2016 Nov. 24, 2017
Analyzer Schwarz Oct. 16, 2017 (THO5-HY)
Programmable 1v~20V Sep. 14, 2017 ~ Conducted-TXBF
GW Instek PSS-2005 | EL890089 Jan. 12, 2017 Jan. 11, 2018
Power Supply 0.5A~5A Oct. 16, 2017 (THO5-HY)
. Conduction
AC Power Source| ChainTek APC-1000W N/A N/A N/A Sep. 24, 2017 N/A
(CO05-HY)
) Rohde & Conduction
EMI Test Receiver ESCI 7 100724 9kHz~7GHz | Sep. 20, 2017 | Sep. 24, 2017 |Sep. 19, 2018
Schwarz (CO05-HY)
Rohde & Conduction
LISN ENV216 100080 9kHz~30MHz | Nov. 29, 2016 | Sep. 24, 2017 | Nov. 28, 2017
Schwarz (CO05-HY)
. Sep. 06, 2017 ~ Radiation
Amplifier SONOMA 310N 187312 9kHz~1GHz | Nov. 10, 2016 Nov. 09, 2017
Sep. 29, 2017 (03CH12-HY)
CBL -
. Sep. 06, 2017 ~ Radiation
Bilog Antenna TESEQ 6111D&00800| 37059&01 | 30MHz~1GHz | Oct. 15, 2016 Oct. 14, 2017
Sep. 29, 2017 (03CH12-HY)
N1DO01N-06
. Rohde & Sep. 06, 2017 ~ Radiation
EMI Test Receiver ESU26 100390 | 20Hz~26.5GHz | Dec. 23, 2016 Dec. 22, 2017
Schwarz Sep. 29, 2017 (03CH12-HY)
SCHWARZBE 9120D-132 Sep. 06, 2017 ~ Radiation
Horn Antenna BBHA 9120D 1GHz ~ 18GHz | Oct. 25, 2016 Oct. 24, 2017
CK 8 Sep. 29, 2017 (03CH12-HY)
» AMF-7D-0010 Sep. 06, 2017 ~ Radiation
Preamplifier MITEQ 1815698 | 1GHz~18GHz |Dec. 01, 2016 Nov. 30, 2017
1800-30-10P Sep. 29, 2017 (03CH12-HY)
. ) MY532701 Sep. 06, 2017 ~ Radiation
Preamplifier Keysight 83017A 1GHz~26.5GHz | Jan. 12, 2017 Jan. 11, 2018
48 Sep. 29, 2017 (03CH12-HY)
AM-BS-4500- Sep. 06, 2017 ~ Radiation
Antenna Mast EMEC N/A 1m~4m N/A N/A
B Sep. 29, 2017 (03CH12-HY)
Sep. 06, 2017 ~ Radiation
Turn Table EMEC TT2000 N/A 0~360 Degree N/A N/A
Sep. 29, 2017 (03CH12-HY)
SHF-EHF Horn | SCHWARZBE BBHA9170 Sep. 06, 2017 ~ Radiation
BBHA 9170 18GHz ~ 40GHz | Apr. 27, 2017 Apr. 26, 2018
Antenna CK 576 Sep. 29, 2017 (03CH12-HY)
o TTA1840-35- Sep. 06, 2017 ~ Radiation
Preamplifier MITEQ 1887435 | 18GHz~40GHz | Oct. 13, 2016 Oct. 12, 2017
HG Sep. 29, 2017 (03CH12-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 270
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 510
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.20

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 4.70
of 95% (U = 2Uc(y)) '
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Appendix A. AC Conducted Emission Test Results

Test Engineer : [Arthur Hsieh

Temperature : 21~247C

51~55%

Relative Humidity :

BO+

7o+

BOT

Level in dBuv

CISPR22-0F Limit at Main Poris

¢
20
1
o+ 1 B R S i t b bt I |
150k 300 400 500 800 1M 20 34 4M SM B B 100 200 300
Frequency in Hz
Final Result 1
Frequency | QuasiPeak | Filter | Line | Corr. | Margin | Limit
| (MHz) (dByV) (@B) | (dB) | (d
0. 150000 40.8 | Off L1 19.6 25.2 G610
0166000 44.1 | Off L1 19.6 21.1 65.2
0. 198000 39.0 | Off L1 19.6 24.7 63T
0294000 31.8 | Off L1 19.6 28.6 G0.4
0.334000 33.9 | Off L1 19.6 25.5 589.4
0398000 373 | Off L1 19.6 20.6 57.9
0430000 38.7 | Off L1 19.6 18.6 57.3
J.638000 27.5 | Off L1 19.7 28.5 56.0
13.558000 51.7 | Off L1 20.2 8.3 G0.0
Final Result 2
Frequency | Average | Filter | Line | Corr. | Margin | Limit
|_iMHz) | (dBuv) (@8) | (dB) | (dByv) |
0150000 27.T | Off L1 18.6 28.3 56.0
0. 166000 35.1 | OFf L1 18.6 201 55.2
0.1598000 28.9 | Off L1 18.6 24.8 53.7
0284000 29.1 | OFf L1 18.6 21.3 50.4
0.334000 29.T | Off L1 18.6 19.7 A9.4
03598000 36.0 | OFF L1 18.6 11.9 AT.9
0430000 38.4 | Off L1 18.6 8.9 AT
3.638000 19.2 | OFF L1 18.7 26.8 A46.0
13.558000 348.1 | OFf L1 20.2 10.9 50.0
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100
a0
a0
Th
CISPR22-QP Limit Main Borts
&0 1
3 |
8
E 50 *
% *
3 ¢
*
a0 »
» . * &
20
10
o+ ' ' e ' ! e e e f i
150 300 400 500 00 1M M I 4M 5M 6 a8 10M 208 30M
Frequency in Hz
Final Result 1
Frequency | QuasiPeak | Filter | Line | Corr. | Margin Lirmit
(MHz) (dB V) (dB) | (dB) | (dBuV)
0.166000 44.2 | Off M 19.5 21.0 65.2
0.198000 37.8 | Off N 19.5 25.9 63.7
0.230000 31.1 | Off M 19.5 31.3 62.4
0.302000 27.5 | Off M 19.5 327 60.2
0.334000 28.9 | Off N 19.5 30.5 59.4
0.398000 324 | OH M 19.5 25.5 579
1.222000 25.7 | Off N 19.6 30.3 56.0
3.478000 28.0 | Off M 19.6 28.0 56.0
B.8T0000 28.1 | O N 20.0 31.9 60.0
13.558000 51.8 | Off N 20.3 B.2 60.0
Final Result 2
Frequency | Average | Filter | Line | Corr. | Margin Limit
(MHz) (dBuV) (dB) [ (dB) | (dBuV)
0.166000 33.7 | OF N 19.5 21.5 55.2
0.198000 27.7 | OF N 19.5 26.0 53.7
0.230000 23.3 | Off N 19.5 291 52.4
0.302000 21.7 | Off 1] 19.5 28.5 50.2
0.334000 229 | O N 19.5 26.5 49.4
0.398000 30.9 | OF N 19.5 17.0 479
1.222000 201 | Of N 19.6 25.9 46.0
3.478000 17.6 | Off N 19.6 28.4 46.0
B.870000 20.7 | Off N 20.0 29.3 50.0
13.558000 39.0 | OF N 20.3 11.0 50.0
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Appendix B. Radiated Spurious Emission

) ) Temperature : 23~25°C
Test Engineer : Peter Liao, Nick Yu, Ray Chen
Relative Humidity : [59~63%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2385.915 54.49 -19.51 74 44.86 27.06 4.03 31.49 360 76 P H
2387.28 43.46 -10.54 54 33.83 27.06 4.03 31.49 | 360 76 A H
* 2412 101.92 - - 92.19 27.14 4.05 31.49 360 76 P H
802.11b
* 2412 97.43 - - 87.7 27.14 4.05 31.49 360 76 A H
CH 01
2390 58.78 -15.22 74 49.14 27.07 4.03 31.49 | 259 22 P Y,
2412MHz
2387.28 51.02 -2.98 54 41.39 27.06 4.03 31.49 259 22 A \%
* 2412 110.82 - - 101.09 27.14 4.05 31.49 259 22 P \%
* 2412 106.41 - - 96.68 27.14 4.05 31.49 259 22 A \%
2388.82 53.97 -20.03 74 44.33 27.07 4.03 31.49 391 52 P H
2389.94 42.53 -11.47 54 32.89 27.07 4.03 31.49 391 52 A H
* 2417 102.63 - - 92.88 27.15 4.05 31.48 391 52 P H
802.11b
* 2417 98.08 - - 88.33 27.15 4.05 31.48 391 52 A H
CH 02
2389.94 56.18 -17.82 74 46.54 27.07 4.03 31.49 251 21 P \%
2417MHz
2389.94 48.06 -5.94 54 38.42 27.07 4.03 31.49 251 21 A \%
* 2417 111.26 - - 101.51 27.15 4.05 31.48 251 21 P \%
* 2417 106.7 - - 96.95 27.15 4.05 31.48 251 21 A \%
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2370.34 53.22 -20.78 74 43.66 27.01 4.01 31.49 345 76 P H
2389.94 41.39 -12.61 54 31.75 27.07 4.03 31.49 345 76 A H
* 2437 102.17 - - 92.34 27.21 4.07 31.48 345 76 P H
* 2437 97.84 - - 88.01 27.21 4.07 31.48 345 76 A H
249454 53.75 -20.25 74 43.69 27.38 411 31.46 345 76 P H

802.11b
2484.39 41.65 -12.35 54 31.63 27.35 4.11 31.47 345 76 A H

CH 06

2388.96 54.64 -19.36 74 45 27.07 4.03 31.49 226 35 P \%

2437MHz
2389.94 42.88 -11.12 54 33.24 27.07 4.03 31.49 226 35 A \%
* 2437 111.08 - - 101.25 27.21 4.07 31.48 226 35 P \Y
* 2437 106.35 - - 96.52 27.21 4.07 31.48 226 35 A \%
2485.58 53.77 -20.23 74 43.74 27.36 4.11 31.47 226 35 P \Y
2483.69 42.3 -11.7 54 32.28 27.35 411 31.47 226 35 A \%
* 2457 100.1 - - 90.19 27.27 4.08 31.47 108 351 P H
* 2457 95.69 - - 85.78 27.27 4.08 31.47 108 351 A H
2484.1 53.35 -20.65 74 43.33 27.35 411 31.47 108 351 P H
2483.74 41.92 -12.08 54 31.9 27.35 4.11 31.47 108 351 A H
H

802.11b
H

CH 10

* 2457 109.61 - - 99.7 27.27 4.08 31.47 219 27 P \%

2457MHz
* 2457 105.32 - - 95.41 27.27 4.08 31.47 219 27 A \%
2485.12 54.46 -19.54 74 44.43 27.36 4.11 31.47 219 27 P \%
2483.62 44.32 -9.68 54 34.3 27.35 411 31.47 219 27 A \%
\%
\%
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2462 98.92 - - 88.99 27.29 4.08 31.47 | 110 351 P H
2462 94.52 - - 84.59 27.29 4.08 31.47 110 351 A H
2485.12 53.45 -20.55 74 43.42 27.36 4.11 31.47 110 351 P H
2483.52 42.07 -11.93 54 32.05 27.35 411 31.47 110 351 A H
H
802.11b
H
CH11
2462 109.65 - - 99.72 27.29 4.08 31.47 219 35 P \%
2462MHz
2462 105.19 - - 95.26 27.29 4.08 31.47 | 219 35 A |V
2484.76 56.48 -17.52 74 46.46 27.35 4.11 31.47 219 35 P \%
2483.52 45.59 -8.41 54 35.57 27.35 411 31.47 219 35 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 43.28 -30.72 74 62.71 32.18 6.17 58.31 100 0 P H
H
H
802.11b
H
CHoO1
4824 46.87 -27.13 74 66.3 32.18 6.17 58.31 100 0 P \Y
2412MHz
\Y,
\Y
\Y,
4834 42.82 -31.18 74 62.21 32.2 6.17 58.29 100 0 P H
7251 44.15 -29.85 74 58.28 36.8 7.73 59.06 100 0 P H
H
802.11b
H
CH 02
4834 46.14 -27.86 74 65.53 32.2 6.17 58.29 100 0 P V
2417MHz
7251 44.65 -29.35 74 58.78 36.8 7.73 59.06 100 0 P \Y
\Y,
\Y,
4874 42.47 -31.53 74 61.71 32.27 6.21 58.24 | 100 0 P H
7311 44.38 -29.62 74 58.43 36.97 7.72 59.09 100 0 P H
H
802.11b
H
CH 06
4874 43.19 -30.81 74 62.43 32.27 6.21 58.24 | 100 0 P \Y
2437MHz
7311 44.82 -29.18 74 58.87 36.97 7.72 59.09 100 0 P \Y
\%
\Y
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4914 39.85 -34.15 74 58.97 32.35 6.23 58.2 100 0 P H
7371 44.74 -29.26 74 58.71 37.14 7.72 59.13 | 100 0 P H
H

802.11b
H

CH 10

4914 41.55 -32.45 74 60.67 32.35 6.23 58.2 100 0 P \Y

2457MHz
7371 44.35 -29.65 74 58.32 37.14 7.72 59.13 | 100 0 P \Y
\Y
\Y
4924 40.01 -33.99 74 59.1 32.36 6.23 58.18 | 100 0 P H
7386 45.08 -28.92 74 59.03 37.18 7.72 59.14 | 100 0 P H
H

802.11b
H

CH 11

4924 41.67 -32.33 74 60.76 32.36 6.23 58.18 | 100 0 P \Y

2462MHz
7386 44.92 -29.08 74 58.87 37.18 7.72 59.14 | 100 0 P \Y,
\Y
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |[(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 55.54 -18.46 74 45.9 27.07 4.03 31.49 137 352 P H
2390 45.32 -8.68 54 35.68 27.07 4.03 31.49 137 352 A H
* 2412 98.43 - - 88.7 27.14 4.05 31.49 137 352 P H
* 2412 89.35 - - 79.62 27.14 4.05 31.49 137 352 A H
H
802.119
H
CHoO1
2389.59 62.13 -11.87 74 52.49 27.07 4.03 31.49 100 1 P Vv
2412MHz
2390 51.57 -2.43 54 41.93 27.07 4.03 31.49 100 1 A \
* 2412 106.71 - - 96.98 27.14 4.05 31.49 100 1 P \Y
* 2412 97.21 - - 87.48 27.14 4.05 31.49 100 1 A Vv
\
Vv
2344.86 53.2 -20.8 74 43.74 26.93 4 315 140 353 P H
2389.94 43.33 | -10.67 54 33.69 27.07 403 | 3149 | 140 | 353 | A | H
* 2417 100.14 - - 90.39 27.15 4.05 31.48 140 353 P H
* 2417 90.97 - - 81.22 27.15 4.05 31.48 140 353 A H
H
802.11g
H
CH 02
2388.82 55.82 -18.18 74 46.18 27.07 4.03 3149 | 250 18 P \Y
2417MHz
2389.94 46.33 -7.67 54 36.69 27.07 4.03 3149 | 250 18 A \
* 2417 108.59 - - 98.84 27.15 4.05 31.48 250 18 P A
* 2417 99.89 - - 90.14 27.15 4.05 31.48 250 18 A A
\
\%
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2366.14 541 | -19.9 74 44,55 27 401 | 3149 | 140 H 353 | P | H
2389.8 4351 | -10.49 54 3387 | 2707 | 403 | 3149 | 140 | 353 | A | H
* 2437 102.62 - - 9279 | 2721 | 407 | 3148 | 140 | 353 | P | H
* 2437 93.15 - - 8332 | 2721 | 407 | 3148 | 140 | 353 | A | H
2488.52 5488 |-19.12 74 4484 | 2737 | 411 | 3147 | 140 | 353 | P | H

802.11g
2489.29 43.09 | -10.91 54 3305 | 2737 | 411 | 3147 | 140 | 353 | A | H

CH 06
2389.94 55.99 |-18.01 74 4635 | 2707 | 403 | 3149 | 249 29 | P | V

2437MHz

2389.38 46.39 | -7.61 54 3675 | 27.07 | 403 | 3149 | 249 | 29 | A | V
* 2437 112.2 - - 102.37 | 2721 | 407 | 3148 | 249 | 29 | P |V
* 2437 102.33 - - 925 | 2721 | 407 | 3148 | 249 | 29 | A | V
2483.69 55.06 | -18.94 74 4504 | 2735 | 411 | 3147 | 249 | 29 | P | V
2483.62 4487 | -9.13 54 3485 | 2735 | 411 | 3147 | 249 | 29 | A | V
* 2457 97.98 - - 88.07 | 2727 | 408 | 3147 | 133 | 352 | P | H
* 2457 88.83 - - 7892 | 2727 | 408 | 3147 | 133 | 352 | A | H
2485.36 53.77 |-20.23 74 4374 | 2736 | 411 | 3147 | 133 | 352 | P | H
2488.12 432 -10.8 54 3317 | 2736 | 411 | 3147 | 133 | 352 | A | H
H

802.11g
H

CH10
* 2457 107.15 - - 97.24 | 2727 | 408 | 3147 | 248 | 27 | P |V

2457MHz
* 2457 97.91 - - 88 2727 | 408 | 3147 | 248 | 27 | A | V
2484.28 55.6 | -18.4 74 4558 | 2735 | 411 | 3147 | 248 | 27 | P | V
2484.1 4438 | -9.62 54 3436 | 2735 | 411 | 3147 | 248 | 27 | A | V
Y
v
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2462 98.35 - - 88.42 27.29 4.08 31.47 | 134 | 353 P H
2462 89.07 - - 79.14 27.29 4.08 31.47 134 353 A H
2490.32 53.95 -20.05 74 43.91 27.37 4.11 31.47 134 353 P H
2485.48 43.12 -10.88 54 33.09 27.36 411 31.47 134 353 A H
H
802.11g
H
CH11
2462 107.48 - - 97.55 27.29 4.08 31.47 245 37 P \%
2462MHz
2462 98 - - 88.07 27.29 4.08 31.47 | 245 37 A |V
2484.08 55.53 -18.47 74 45,51 27.35 4.11 31.47 245 37 P \%
2483.56 449 9.1 54 34.88 27.35 411 31.47 245 37 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 39.26 -34.74 74 58.69 32.18 6.17 58.31 100 0 P H
H
H
802.11g
H
CHoO1
4824 39.28 -34.72 74 58.71 32.18 6.17 58.31 100 0 P \Y
2412MHz
\Y,
\Y
\Y,
4834 39.78 -34.22 74 59.17 32.2 6.17 58.29 100 0 P H
7251 45.27 -28.73 74 59.4 36.8 7.73 59.06 100 0 P H
H
802.11g
H
CH 02
4834 40.12 -33.88 74 59.51 32.2 6.17 58.29 100 0 P V
2417MHz
7251 44.08 -29.92 74 58.21 36.8 7.73 59.06 100 0 P \Y
\Y,
\Y,
4874 40.34 -33.66 74 59.58 32.27 6.21 58.24 | 100 0 P H
7311 45.23 -28.77 74 59.28 36.97 7.72 59.09 100 0 P H
H
802.11g
H
CH 06
4874 40.39 -33.61 74 59.63 32.27 6.21 58.24 | 100 0 P \Y
2437MHz
7311 44.49 -29.51 74 58.54 36.97 7.72 59.09 100 0 P \Y
\%
\Y
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4914 39.29 -34.71 74 58.41 32.35 6.23 58.2 100 0 P H
7371 44.72 -29.28 74 58.69 37.14 7.72 59.13 | 100 0 P H
H

802.11g
H

CH 10

4914 39.45 -34.55 74 58.57 32.35 6.23 58.2 100 0 P \Y

2457MHz
7371 4451 -29.49 74 58.48 37.14 7.72 59.13 | 100 0 P \Y
\Y
\Y
4924 39.26 -34.74 74 58.35 32.36 6.23 58.18 | 100 0 P H
7386 44.42 -29.58 74 58.37 37.18 7.72 59.14 | 100 0 P H
H

802.11g
H

CH 11

4924 39.32 -34.68 74 58.41 32.36 6.23 58.18 | 100 0 P \Y

2462MHz
7386 44.63 -29.37 74 58.58 37.18 7.72 59.14 | 100 0 P \Y,
\Y
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

SPORTON INTERNATIONAL INC.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.38 54.32 -19.68 74 44.68 27.07 4.03 31.49 138 353 P H
2390 44.16 -9.84 54 34.52 27.07 4.03 31.49 138 353 A H
* 2412 96.52 - - 86.79 27.14 4.05 31.49 138 353 P H
* 2412 87.1 - - 77.37 27.14 4.05 31.49 138 353 A H
802.11n H
HT20 H
CHO1 2389.59 59.66 -14.34 74 50.02 27.07 4.03 31.49 100 0 P \%
2412MHz 2389.905 48.87 -5.13 54 39.23 | 27.07 4.03 | 31.49 | 100 0 AV
* 2412 104.01 - - 94.28 27.14 4.05 31.49 100 0 P \%
* 2412 95.31 - - 85.58 27.14 4.05 31.49 100 0 A \%
\%
\%
2381.68 53.95 -20.05 74 44.33 27.05 4.03 31.49 391 49 P H
2384.9 43.02 -10.98 54 334 27.05 4.03 31.49 391 49 A H
* 2417 98.77 - - 89.02 27.15 4.05 31.48 391 49 P H
* 2417 89.63 - - 79.88 27.15 4.05 31.48 391 49 A H
802.11n H
HT20 H
CH 02 2380.56 53.47 -20.53 74 43.86 27.04 4.03 31.49 251 23 P \%
2417TMHz 2389.8 43.8 -10.2 54 34.16 | 27.07 4.03 | 3149 | 251 | 23 AV
* 2417 107.04 - - 97.29 27.15 4.05 31.48 251 23 P \%
* 2417 97.87 - - 88.12 27.15 4.05 31.48 251 23 A \%
\%
V
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2388.68 53.5 -20.5 74 43.86 | 27.07 403 | 31.49 | 390 | 45 P | H
2389.24 4321 |-10.79 54 3357 | 27.07 403 | 31.49 | 390 | 45 A | H
* 2437 103.15 - - 93.32 | 27.21 407 | 31.48 | 390 | 45 P | H
* 2437 94.17 - - 8434 | 27.21 407 | 31.48 | 390 | 45 A | H
802.11n 2486.91 53.83 | -20.17 74 43.8 27.36 411 | 31.47 | 390 | 45 P | H
HT20 2485.72 4319 |-10.81 54 33.16 | 27.36 411 | 31.47 | 390 | 45 A | H
CH 06 2389.1 56.02 | -17.98 74 46.38 | 27.07 403 | 3149 | 252 | 20 P |V
2437MHz 2389.8 46.35 -7.65 54 36.71 27.07 403 | 31.49 | 252 | 20 AV
* 2437 111.7 - - 101.87 | 27.21 407 | 31.48 | 252 | 20 P |V
* 2437 102.5 - - 92,67 | 27.21 407 | 31.48 | 252 | 20 AV
2486 54.42 |-19.58 74 4439 | 27.36 411 | 31.47 | 252 | 20 P |V
2483.5 4468 | -9.32 54 34.66 | 27.35 411 | 31.47 | 252 | 20 AV
* 2457 96.98 - - 87.07 | 27.27 408 | 31.47 | 300 | 71 P | H
* 2457 88.07 . - 78.16 | 27.27 408 | 31.47 | 300 | 71 A | H
2491.72 54.15 |-19.85 74 44.1 27.38 411 | 31.47 | 300 | 71 P | H
2493.94 4311 |-10.89 54 33.05 | 27.38 411 | 31.46 | 300 | 71 A | H
802.11n P | H
HT20 A | H
CH 10 * 2457 105.33 - - 95.42 | 27.27 4.08 | 31.47 | 246 | 17 P |V
2457MHz | * 2457 96.01 - - 86.1 27.27 4.08 | 31.47 | 246 17 A |V
2499.16 54.04 |-19.96 74 43.96 27.4 411 | 31.46 | 246 | 17 P |V
2485.18 43.63 |-10.37 54 33.6 27.36 411 | 31.47 | 246 | 17 AV
P |V
AV
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* 2462 98.88 - - 88.95 27.29 4.08 31.47 | 300 72 P H
* 2462 88.81 - - 78.88 27.29 4.08 31.47 300 72 A H
2496.88 54.47 -19.53 74 44.4 27.39 4.11 31.46 300 72 P H
2485.44 43.21 -10.79 54 33.18 27.36 411 31.47 300 72 A H
802.11n H
HT20 H
CH11 * 2462 106.35 - - 96.42 27.29 4.08 31.47 272 19 P \%
2462MHz |« 2462 96.49 - - 86.56 | 27.29 408 | 3147 | 272 | 19 | A |V
2484.44 54.38 -19.62 74 44.36 27.35 4.11 31.47 272 19 P \%
2483.76 44.41 -9.59 54 34.39 27.35 411 31.47 272 19 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4824 39.74 |-34.26 74 59.17 | 32.18 6.17 | 58.31 | 100 0 P | H
H
802.11n H
HT20 H
CHO1 4824 39.8 -34.2 74 59.23 | 32.18 6.17 | 58.31 | 100 0 P |V
2412MHz v
Y
Y
4834 39.13 |-34.87 74 58.52 32.2 6.17 | 58.29 | 100 0 P | H
7251 44.16 |-29.84 74 58.29 36.8 7.73 | 59.06 | 100 0 P | H
802.11n H
HT20 H
CH 02 4824 40.4 -33.6 74 59.83 | 32.18 6.17 | 58.31 | 100 0 P |V
2417MHz 7251 43.6 -30.4 74 57.73 36.8 7.73 | 59.06 | 100 0 P |V
\Y
\Y
4874 39.51 |-34.49 74 58.75 | 32.27 6.21 | 58.24 | 100 0 P | H
7311 4518 |-28.82 74 59.23 | 36.97 7.72 | 59.09 | 100 0 P | H
802.11n H
HT20 H
CH 06 4874 40.2 -33.8 74 59.44 | 32.27 6.21 | 58.24 | 100 0 P |V
2437MHz 7311 45.8 -28.2 74 59.85 36.97 7.72 | 59.09 | 100 0 P |V
\Y
\Y
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4914 39.4 -34.6 74 58.52 32.35 6.23 58.2 100 0 P H
7371 44.74 -29.26 74 58.71 37.14 7.72 59.13 100 0 P H
802.11n H
HT20 H
CH 10 4914 39.16 -34.84 74 58.28 32.35 6.23 58.2 100 0 P \%
2457MHz 7371 44.22 -29.78 74 58.19 37.14 7.72 59.13 100 0 P \%
\%
\%
4924 39.25 -34.75 74 58.34 32.36 6.23 58.18 100 0 P H
7386 44.31 -29.69 74 58.26 37.18 7.72 59.14 100 0 P H
802.11n H
HT20 H
CH11 4924 39.23 -34.77 74 58.32 32.36 6.23 58.18 100 0 P \%
2462MHz 7386 44.66 | -29.34 74 58.61 | 37.18 7.72 | 59.14 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.24 56.28 -17.72 74 46.64 27.07 4.03 31.49 395 72 P H
2389.38 45.49 -8.51 54 35.85 27.07 4.03 31.49 395 72 A H
* 2422 95.45 - - 85.68 27.17 4.05 31.48 395 72 P H
* 2422 86.05 - - 76.28 27.17 4.05 31.48 395 72 A H
802.11n 2498.95 53.81 |-20.19 74 43.73 274 411 | 3146 | 395 | 72 P | H
HT40 2498.67 43.34 -10.66 54 33.26 27.4 411 31.46 395 72 A H
CHO03 2389.66 62.55 -11.45 74 52.91 27.07 4.03 31.49 178 326 P \%
2422MHz 2389.66 52.97 -1.03 54 4333 | 27.07 403 | 3149 | 178 | 326 | A | V
* 2422 104.7 - - 94.93 27.17 4.05 31.48 178 326 P \%
* 2422 95.1 - - 85.33 27.17 4.05 31.48 178 326 A \%
2498.46 53.09 -20.91 74 43.01 27.4 411 31.46 178 326 P \%
2484.67 43.58 -10.42 54 33.56 27.35 4.11 31.47 178 326 A \%
2387.98 56.31 -17.69 74 46.68 27.06 4.03 31.49 395 72 P H
2389.8 45.65 -8.35 54 36.01 27.07 4.03 31.49 395 72 A H
* 2437 98.16 - - 88.33 27.21 4.07 31.48 395 72 P H
* 2437 88.81 - - 78.98 27.21 4.07 31.48 395 72 A H
802.11n 2483.5 58.23 -15.77 74 48.21 27.35 4.11 31.47 395 72 P H
HT40 2483.55 45.79 -8.21 54 35.77 27.35 411 31.47 395 72 A H
CH 06 2389.94 67.46 -6.54 74 57.82 27.07 4.03 31.49 176 327 P \%
2437MHz 2389.8 52.66 | -1.34 54 43.02 | 27.07 403 | 3149 | 176 | 327 | A | V
* 2437 106.87 - - 97.04 27.21 4.07 31.48 176 327 P \%
* 2437 97.61 - - 87.78 27.21 4.07 31.48 176 327 A \%
2484.18 66.45 -7.55 74 56.43 27.35 411 31.47 176 327 P \%
2483.55 52.76 -1.24 54 42.74 27.35 4.11 31.47 176 327 A \%
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2325.12 53.62 -20.38 74 44.24 26.88 3.98 31.51 | 381 70 P H
2383.22 42.88 -11.12 54 33.26 27.05 4.03 31.49 381 70 A H
* 2452 96.39 - - 86.49 27.26 4.08 31.47 | 381 70 P H
* 2452 86.94 - - 77.04 27.26 4.08 31.47 381 70 A H
802.11n 248453 54.71 |-19.29 74 4469 | 27.35 411 | 3147 | 381 | 70 P | H
HT40 2483.5 44.52 -9.48 54 345 27.35 411 31.47 381 70 A H
CH 09 2388.54 54.2 -19.8 74 44.56 27.07 4.03 31.49 171 329 P \%
2452MHz 2389.94 44.46 | -9.54 54 34.82 | 27.07 403 | 3149 | 171 | 329 | A | V
* 2452 105.09 - - 95.19 27.26 4.08 31.47 171 329 P \%
* 2452 95.48 - - 85.58 27.26 4.08 31.47 171 329 A \%
2484.11 60.2 -13.8 74 50.18 27.35 4.11 31.47 171 329 P \%
2483.9 49.97 -4.03 54 39.95 27.35 411 31.47 171 329 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4844 39.83 |-34.17 74 59.19 | 32.22 6.18 | 58.29 | 100 0 P | H
7266 43.8 -30.2 74 57.92 | 36.84 7.73 | 59.07 | 100 0 P | H
802.11n H
HT40 H
CH 03 4844 39.46 | -34.54 74 58.82 | 32.22 6.18 | 58.29 | 100 0 P |V
2422MHz 7266 4421 | -29.79 74 58.33 36.84 7.73 | 59.07 | 100 0 P |V
Y
Y
4874 39.95 |-34.05 74 59.19 | 32.27 6.21 | 58.24 | 100 0 P | H
9748 4729 |-26.71 74 56.95 39 9.01 | 58.09 | 100 0 P | H
802.11n H
HT40 H
CH 06 4874 40.46 |-33.54 74 59.7 32.27 6.21 | 58.24 | 100 0 P |V
2437MHz 9748 46.25 | -27.75 74 55.91 39 9.01 | 58.09 | 100 0 P |V
\Y
\Y
4904 40.22 | -33.78 74 59.36 | 32.33 6.22 58.2 | 100 0 P | H
7356 44.46 | -29.54 74 58.45 37.1 7.72 | 59.12 | 100 0 P | H
802.11n H
HT40 H
CH 09 4904 39.55 |-34.45 74 58.69 | 32.33 6.22 58.2 | 100 0 P |V
2452MHz 7356 4574 | -28.26 74 59.73 37.1 7.72 | 59.12 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

WIFI 802.11n HT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
36.75 28.9 -11.1 40 37.66 21.05 0.48 30.27 | 100 | 251 P H
45.93 27.39 -12.61 40 40.76 16.42 0.6 30.4 P H
79.68 27.3 -12.7 40 43.59 13.31 0.76 30.42 P H
764.1 29.01 |-16.99 46 27.79 28.28 2.24 29.41 P H
858.6 30.72 -15.28 46 28.04 29.42 2.36 29.23 P H
953.1 31.97 -14.03 46 27.37 30.92 2.49 29.05 P H
H
H
H
H
2.4GHz H
802.11n H
HT40 37.29 36.83 -3.17 40 46.11 20.55 0.48 30.29 100 196 | QP | V
LF 37.29 39.23 | -0.77 40 4851 | 20.55 0.48 | 3029 | 100 | 196 | P | V
46.47 33.78 -6.22 40 47.59 15.99 0.6 30.41 P \%
65.1 33.63 -6.37 40 51.39 11.95 0.68 30.43 P \%
794.9 29.43 -16.57 46 28.19 28.17 2.29 29.35 P \%
857.2 30.49 -15.51 46 27.84 294 2.36 29.24 P \%
941.2 31.74 -14.26 46 27.51 30.59 2.49 29.08 P \%
\%
\%
\%
\%
\%

1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/IV Horizontal or Vertical
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TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.
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Report No. : FR790120C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Level(dBuV/m) =

Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)

2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

=55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBpuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Report No. : FR790120C

Appendix B. Radiated Spurious Emission

) ) Temperature : 23~25°C
Test Engineer : Peter Liao, Nick Yu, Ray Chen
Relative Humidity : [59~63%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
2387.49 54.5 -19.5 74 44.87 27.06 4.03 31.49 | 226 | 337 P H
2390 43.14 -10.86 54 33.5 27.07 4.03 31.49 | 226 | 337 A H
* 2412 103.55 - - 93.82 27.14 4.05 3149 | 226 | 337 P H
* 2412 99.13 - - 89.4 27.14 4.05 31.49 | 226 | 337 A H
H
802.11b
H
CHO1
2387.595 55.55 -18.45 74 45.92 27.06 4.03 3149 | 202 | 346 P \Y
2412MHz
2390 46.47 -7.53 54 36.83 27.07 4.03 3149 | 202 | 346 A \Y
* 2412 109.34 - - 99.61 27.14 4.05 31.49 | 202 | 346 P V
* 2412 104.93 - - 95.2 27.14 4.05 3149 | 202 | 346 A \Y
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 40.07 -33.93 74 59.5 32.18 6.17 58.31 | 100 0 P H
H
H
802.11b
H
CHoO1
4824 40.93 -33.07 74 60.36 32.18 6.17 58.31 | 100 0 P \Y
2412MHz
\Y,
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2338.56 53.96 -20.04 74 44.54 26.92 3.98 3151 | 206 | 336 P H
2389.485 43.38 -10.62 54 33.74 27.07 4.03 31.49 206 336 A H
* 2412 101.1 - - 91.37 27.14 4.05 31.49 206 336 P H
* 2412 91.69 - - 81.96 27.14 4.05 3149 | 206 | 336 A H
H
802.11g
H
CHoO1
2390 56.33 -17.67 74 46.69 27.07 4.03 31.49 198 344 P \%
2412MHz
2389.59 45.65 -8.35 54 36.01 27.07 4.03 3149 | 198 | 344 A |V
* 2412 106.95 - - 97.22 27.14 4.05 31.49 198 344 P \%
* 2412 97.3 - - 87.57 27.14 4.05 31.49 198 344 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 38.77 -35.23 74 58.2 32.18 6.17 58.31 | 100 0 P H
H
H
802.11g
H
CHoO1
4824 40.62 -33.38 74 60.05 32.18 6.17 58.31 | 100 0 P \Y
2412MHz
\Y,
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B2-4 of B10

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR790120C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2387.595 53.19 |-20.81 74 43.56 27.06 4.03 3149 | 205 | 322 P H
2389.59 43.11 -10.89 54 33.47 27.07 4.03 31.49 205 322 A H
* 2412 97.86 - - 88.13 27.14 4.05 3149 | 205 | 322 P H
* 2412 88.94 - - 79.21 27.14 4.05 3149 | 205 | 322 A | H
802.11n H
HT20 H
CHO1 2389.59 57.58 -16.42 74 47.94 27.07 4.03 31.49 200 345 P \%
2412MHz 2390 45.36 | -8.64 54 35.72 | 27.07 4.03 | 3149 | 200 | 345 | A |V
* 2412 104.12 - - 94.39 27.14 4.05 31.49 200 345 P \%
* 2412 95.01 - - 85.28 27.14 4.05 31.49 200 345 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 39.61 -34.39 74 59.04 32.18 6.17 58.31 | 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 39.09 -34.91 74 58.52 32.18 6.17 58.31 | 100 0 P \Y
2412MHz V
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2389.66 57.23 |-16.77 74 47.59 27.07 4.03 31.49 | 283 0 P H
2389.38 47.98 -6.02 54 38.34 27.07 4.03 31.49 283 0 A H
* 2422 97.2 - - 87.43 27.17 4.05 31.48 | 283 0 P H
* 2422 88.19 - - 78.42 27.17 4.05 31.48 | 283 0 A | H
802.11n 2493.07 53.81 -20.19 74 43.75 27.38 411 31.46 283 0 P H
HT40 2492.44 43.22 -10.78 54 33.16 27.38 411 31.46 283 0 A H
CHO03 2389.94 62.56 -11.44 74 52.92 27.07 4.03 31.49 148 324 P \%
2422MHz 2389.52 52.35 | -1.65 54 4271 | 27.07 403 | 3149 | 148 | 324 | A | V
* 2422 102.74 - - 92.97 27.17 4.05 31.48 148 324 P \%
* 2422 93.3 - - 83.53 27.17 4.05 31.48 148 324 A \%
2483.83 53.1 -20.9 74 43.08 27.35 411 31.47 148 324 P \%
2483.9 43.48 -10.52 54 33.46 27.35 4.11 31.47 148 324 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

WIFI 802.11n HT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
33.78 27.24 -12.76 40 34.53 22.49 0.48 30.23 P H
46.47 27.72 -12.28 40 41.53 15.99 0.6 30.41 100 26 P H
79.95 26.99 -13.01 40 43.28 13.31 0.76 30.42 P H
769.7 29.95 -16.05 46 28.68 28.32 2.24 29.4 P H
850.2 30.24 -15.76 46 27.74 29.27 2.36 29.25 P H
941.2 32.12 -13.88 46 27.89 30.59 2.49 29.08 P H
H
H
H
H
2.4GHz H
802.11n H
HT40 36.75 36.93 -3.07 40 45.69 21.05 0.48 30.27 100 190 | QP | V
LF 36.75 39.23 | -0.77 40 47.99 | 21.05 0.48 | 3027 | 100 | 190 | P | V
46.74 34.36 -5.64 40 48.17 15.99 0.6 30.41 P \%
66.45 33.23 -6.77 40 50.8 12.14 0.68 30.43 P \%
848.8 30.37 -15.63 46 27.91 29.23 2.36 29.25 P \%
927.2 30.86 -15.14 46 27.27 30.02 2.47 29.11 P \%
958 32.03 -13.97 46 27.27 31.05 2.51 29.04 P \%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/IV Horizontal or Vertical
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FCC RF Test Report

Report No. : FR790120C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|/(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Level(dBuV/m) =

Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)

2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

=55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBpuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

SPORTON INTERNATIONAL INC. Page Number : B2-10 of B10

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR790120C

Appendix B. Radiated Spurious Emission

) ) Temperature : 23~25°C
Test Engineer : Peter Liao, Nick Yu, Ray Chen
Relative Humidity : [59~63%
<CDD Mode>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2389.275 54.88 -19.12 74 45.24 27.07 4.03 31.49 | 292 79 P H
2390 43.53 -10.47 54 33.89 27.07 4.03 31.49 292 79 A H
* 2412 101.9 - - 92.17 27.14 4.05 31.49 292 79 P H
* 2412 97.35 - - 87.62 27.14 4.05 31.49 292 79 A H
H

802.11b
H

CH 01
2388.75 57.25 -16.75 74 47.61 27.07 4.03 31.49 280 23 P \%

2412MHz
2390 49.41 -4.59 54 39.77 27.07 4.03 31.49 280 23 A \%
* 2412 109.78 - - 100.05 27.14 4.05 31.49 280 23 P \%
* 2412 105.36 - - 95.63 27.14 4.05 31.49 280 23 A \%
\%
\%
2312.8 53.28 -20.72 74 43.96 26.84 3.97 31.52 337 81 P H
2389.94 42.35 -11.65 54 32.71 27.07 4.03 31.49 337 81 A H
* 2417 101.79 - - 92.04 27.15 4.05 31.48 337 81 P H
* 2417 97.17 - - 87.42 27.15 4.05 31.48 337 81 A H
H

802.11b
H

CH 02
2388.68 55.56 -18.44 74 45.92 27.07 4.03 31.49 226 327 P \%

2417MHz
2389.94 46.6 -7.4 54 36.96 27.07 4.03 31.49 226 327 A \%
* 2417 110.37 - - 100.62 27.15 4.05 31.48 226 327 P \%
* 2417 105.68 - - 95.93 27.15 4.05 31.48 226 327 A \%
\%
\%
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2389.24 53.17 -20.83 74 43.53 27.07 4.03 31.49 269 65 P H
2389.8 41.46 -12.54 54 31.82 27.07 4.03 31.49 269 65 A H
* 2437 102.2 - - 92.37 27.21 4.07 31.48 269 65 P H
* 2437 97.95 - - 88.12 27.21 4.07 31.48 269 65 A H
2499.93 53.34 -20.66 74 43.26 27.4 411 31.46 269 65 P H

802.11b
2484.11 41.61 -12.39 54 31.59 27.35 4.11 31.47 269 65 A H

CH 06

2389.52 54.54 -19.46 74 44.9 27.07 4.03 31.49 244 24 P \%

2437MHz
2389.94 43.05 -10.95 54 33.41 27.07 4.03 31.49 244 24 A \%
* 2437 111.25 - - 101.42 27.21 4.07 31.48 244 24 P \%
* 2437 106.78 - - 96.95 27.21 4.07 31.48 244 24 A \%
2486.42 54.64 -19.36 74 44.61 27.36 4.11 31.47 244 24 P \%
2483.97 42.37 -11.63 54 32.35 27.35 411 31.47 244 24 A \%
* 2457 94.61 - - 84.7 27.27 4.08 31.47 108 331 P H
* 2457 90.15 - - 80.24 27.27 4.08 31.47 108 331 A H
2489.62 53.94 -20.06 74 43.9 27.37 411 31.47 108 331 P H
2483.74 41.61 -12.39 54 31.59 27.35 4.11 31.47 108 331 A H
H

802.11b
H

CH 10

* 2457 109.56 - - 99.65 27.27 4.08 31.47 186 330 P \Y,

2457MHz
* 2457 105.12 - - 95.21 27.27 4.08 31.47 186 330 A \%
2483.68 55.48 -18.52 74 45.46 27.35 4.11 31.47 186 330 P \Y,
2483.5 45.1 -8.9 54 35.08 27.35 411 31.47 186 330 A \%
\%
\%
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2462 101.64 - - 91.71 27.29 4.08 31.47 | 396 68 P H
2462 97.15 - - 87.22 27.29 4.08 31.47 396 68 A H
2494.72 53.78 -20.22 74 43.72 27.38 411 31.46 | 396 68 P H
2483.52 42.53 -11.47 54 3251 27.35 411 31.47 396 68 A H
H
802.11b
H
CH11
2462 109.71 - - 99.78 27.29 4.08 31.47 273 336 P \%
2462MHz
2462 104.42 - - 94.49 27.29 4.08 3147 | 273 | 336 A |V
2483.56 56.59 -17.41 74 46.57 27.35 4.11 31.47 273 336 P \%
2483.52 46.24 -7.76 54 36.22 27.35 411 31.47 | 273 | 336 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 42.28 -31.72 74 61.71 32.18 6.17 58.31 100 0 P H
H
H
802.11b
H
CHoO1
4824 45.42 -28.58 74 64.85 32.18 6.17 58.31 100 0 P \Y
2412MHz
\Y,
\Y
\Y,
4834 42.46 -31.54 74 61.85 32.2 6.17 58.29 100 0 P H
7251 44.47 -29.53 74 58.6 36.8 7.73 59.06 100 0 P H
H
802.11b
H
CH 02
4834 45.8 -28.2 74 65.19 32.2 6.17 58.29 100 0 P V
2417MHz
7251 44.49 -29.51 74 58.62 36.8 7.73 59.06 100 0 P \Y
\Y,
\Y,
4874 39.61 -34.39 74 58.85 32.27 6.21 58.24 | 400 0 P H
7311 44.92 -29.08 74 58.97 36.97 7.72 59.09 | 400 0 P H
H
802.11b
H
CH 06
4874 39.48 -34.52 74 58.72 32.27 6.21 58.24 | 100 0 P \Y
2437MHz
7311 44.53 -29.47 74 58.58 36.97 7.72 59.09 100 0 P \Y
\%
\Y
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4914 39.49 -34.51 74 58.61 32.35 6.23 58.2 100 0 P H
7371 44.3 -29.7 74 58.27 37.14 7.72 59.13 | 100 0 P H
H

802.11b
H

CH 10

4914 42.98 -31.02 74 62.1 32.35 6.23 58.2 100 0 P \Y

2457MHz
7371 44.24 -29.76 74 58.21 37.14 7.72 59.13 | 100 0 P \Y
\Y
\Y
4924 39.58 -34.42 74 58.67 32.36 6.23 58.18 | 100 0 P H
7386 44.75 -29.25 74 58.7 37.18 7.72 59.14 | 100 0 P H
H

802.11b
H

CH 11

4924 42.04 -31.96 74 61.13 32.36 6.23 58.18 | 100 0 P \Y

2462MHz
7386 44.86 -29.14 74 58.81 37.18 7.72 59.14 | 100 0 P \Y,
\Y
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.905 55.65 -18.35 74 46.01 27.07 4.03 31.49 | 398 | 330 P H
2389.8 45.39 -8.61 54 35.75 27.07 4.03 31.49 398 330 A H
* 2412 102.4 - - 92.67 27.14 4.05 31.49 | 398 | 330 P H
* 2412 93.11 - - 83.38 27.14 4.05 31.49 | 398 | 330 A H
H
802.11g
H
CH 01
2389.275 63.41 -10.59 74 53.77 27.07 4.03 31.49 226 329 P \%
2412MHz
2390 52.02 -1.98 54 42.38 27.07 4.03 3149 | 226 | 329 A |V
* 2412 111.14 - - 101.41 27.14 4.05 31.49 226 329 P \%
* 2412 102.25 - - 92.52 27.14 4.05 31.49 226 329 A \%
\%
\%
2388.68 55.85 -18.15 74 46.21 27.07 4.03 31.49 282 360 P H
2388.82 44.71 -9.29 54 35.07 27.07 4.03 31.49 282 360 A H
* 2417 104.25 - - 94.5 27.15 4.05 31.48 282 360 P H
* 2417 95 - - 85.25 27.15 4.05 31.48 282 360 A H
H
802.11g
H
CH 02
2389.66 62.4 -11.6 74 52.76 27.07 4.03 31.49 227 326 P \%
2417MHz
2389.38 50.87 -3.13 54 41.23 27.07 4.03 31.49 227 326 A \%
* 2417 113.39 - - 103.64 27.15 4.05 31.48 227 326 P \%
* 2417 104.81 - - 95.06 27.15 4.05 31.48 227 326 A \%
\%
\%
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2385.74 54.06 |-19.94 74 4443 | 2706 | 403 | 3149 | 278 | 360 | P | H
2389.52 43.01 | -10.99 54 3337 | 2707 | 403 | 3149 | 278 | 360 | A | H
* 2437 104.5 - - 9467 | 2721 | 407 | 3148 | 278 | 360 | P | H
* 2437 95.19 - - 8536 | 2721 | 407 | 3148 | 278 | 360 | A | H
2487.26 53.27 |-20.73 74 4324 | 2736 | 411 | 3147 | 278 | 360 | P | H

802.11g
2484.04 4328 | -10.72 54 3326 | 2735 | 411 | 3147 | 278 | 360 | A | H

CH 06
2389.24 5853 |-15.47 74 4889 | 2707 | 403 | 3149 | 190 | 318 | P | V

2437MHz

2389.24 4713 | -6.87 54 3749 | 2707 | 403 | 3149 | 190 | 318 | A | V
* 2437 113.74 - - 10391 | 27.21 | 4.07 | 3148 | 190 | 318 | P | V
* 2437 105 - - 95.17 | 2721 | 407 | 3148 | 190 | 318 | A | V
2483.76 55.46 | -18.54 74 4544 | 2735 | 411 | 3147 | 190 | 318 | P | V
24835 4527 | -8.73 54 3525 | 2735 | 411 | 3147 | 190 | 318 | A | V
* 2457 103.28 - - 9337 | 2727 | 408 | 3147 | 276 | 0O P | H
* 2457 94.9 - - 8499 | 2727 | 408 | 3147 | 276 | O A | H
2484.64 54.47 |-19.53 74 4445 | 2735 | 411 | 3147 | 276 | © P | H
2484.1 4445 | -9.55 54 3443 | 2735 | 411 | 3147 | 276 | O A | H
H

802.11g
H

CH10
* 2457 112.38 - - 102.47 | 2727 | 4.08 | 3147 | 191 | 319 | P | V

2457MHz
* 2457 103.5 - - 9359 | 2727 | 408 | 3147 | 191 | 319 | A | V
2483.74 64.81 | -9.19 74 5479 | 2735 | 411 | 3147 | 191 | 319 | P | V
24835 51.22 | -2.78 54 412 | 2735 | 411 | 3147 | 191 | 319 | A | V
Y
v
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* 2462 102.72 - - 92.79 27.29 4.08 31.47 | 276 0 P H
* 2462 93.84 - - 83.91 27.29 4.08 31.47 276 0 A H
2483.56 56.36 -17.64 74 46.34 27.35 4.11 31.47 276 0 P H
2483.52 44.6 -9.4 54 34.58 27.35 411 31.47 276 0 A H
H
802.11g
H
CH11
* 2462 111.39 - - 101.46 27.29 4.08 31.47 173 326 P \%
2462MHz
* 2462 102.75 - - 92.82 27.29 4.08 31.47 | 173 | 326 A |V
2483.76 65 -9 74 54.98 27.35 4.11 31.47 173 326 P \%
2483.6 52.9 -1.1 54 42.88 27.35 411 31.47 173 326 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 40.09 -33.91 74 59.52 32.18 6.17 58.31 100 0 P H
H
H
802.11g
H
CHoO1
4824 41.87 -32.13 74 61.3 32.18 6.17 58.31 100 0 P \Y
2412MHz
\Y,
\Y
\Y,
4834 39.86 -34.14 74 59.25 32.2 6.17 58.29 100 0 P H
7251 44.21 -29.79 74 58.34 36.8 7.73 59.06 100 0 P H
H
802.11g
H
CH 02
4834 41.71 -32.29 74 61.1 32.2 6.17 58.29 100 0 P V
2417MHz
7251 43.97 -30.03 74 58.1 36.8 7.73 59.06 100 0 P \Y
\Y,
\Y,
4874 40.62 -33.38 74 59.86 32.27 6.21 58.24 | 100 0 P H
7311 44.14 -29.86 74 58.19 36.97 7.72 59.09 100 0 P H
H
802.11g
H
CH 06
4874 41.9 -32.1 74 61.14 32.27 6.21 58.24 | 100 0 P \Y
2437MHz
7311 45.15 -28.85 74 59.2 36.97 7.72 59.09 100 0 P \Y
\%
\Y
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4914 39.38 -34.62 74 58.47 32.36 6.23 58.18 | 100 0 P H
7371 44.84 -29.16 74 58.81 37.14 7.72 59.13 | 100 0 P H
H

802.11g
H

CH 10

4914 40.33 -33.67 74 59.42 32.36 6.23 58.18 | 100 0 P \Y

2457MHz
7371 44.94 -29.06 74 58.91 37.14 7.72 59.13 | 100 0 P \Y
\Y
\Y
4924 39.34 -34.66 74 58.43 32.36 6.23 58.18 | 100 0 P H
7386 45.44 -28.56 74 59.39 37.18 7.72 59.14 | 100 0 P H
H

802.11g
H

CH 11

4924 40.13 -33.87 74 59.22 32.36 6.23 58.18 | 100 0 P \Y

2462MHz
7386 44.63 -29.37 74 58.58 37.18 7.72 59.14 | 100 0 P \Y,
\Y
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

SPORTON INTERNATIONAL INC.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
2389.8 55.43 |-18.57 74 4579 | 27.07 403 | 31.49 | 202 | 330 | P | H
2390 4543 | -8.57 54 35.79 | 27.07 403 | 31.49 | 202 | 330 | A | H
* 2412 101 - - 91.27 | 27.14 405 | 31.49 | 202 | 330 | P | H
* 2412 91.18 - - 81.45 | 27.14 405 | 31.49 | 202 | 330 | A | H
802.11n H
HT20 H
CHO1 2389.905 64.85 | -9.15 74 55.21 | 27.07 403 | 3149 | 201 | 334 | P | V
2412MHz 2390 52.35 -1.65 54 42.71 27.07 403 | 3149 | 201 | 3334 | A | V
* 2412 107.6 . - 97.87 | 27.14 405 | 31.49 | 201 | 334 | P | V
* 2412 98.18 . - 88.45 | 27.14 405 | 31.49 | 201 | 334 | A | V
v
\Y
2389.66 62.75 | -11.25 74 53.11 27.07 4.03 | 31.49 | 283 0 P | H
2389.8 50.72 -3.28 54 41.08 | 27.07 4.03 | 31.49 | 283 0 A | H
* 2417 103.55 - - 93.8 27.15 4.05 | 31.48 | 283 0 P | H
* 2417 95.06 - - 85.31 | 27.15 4.05 | 31.48 | 283 0 A | H
802.11n H
HT20 H
CH 02 2388.54 60.39 | -13.61 74 50.75 | 27.07 403 | 3149 | 176 | 327 | P | V
2417MHz 2389.94 51.69 -2.31 54 42.05 27.07 403 | 3149 | 176 | 327 | A | V
* 2417 114.22 - - 104.47 | 27.15 405 | 31.48 | 176 | 327 | P | V
* 2417 104.17 - - 94.42 | 27.15 405 | 31.48 | 176 | 327 | A | V
\Y
\Y
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2386.44 53.67 |-20.33 74 44,04 | 27.06 4.03 | 31.49 | 278 0 P | H
2388.82 4321 |-10.79 54 3357 | 27.07 4.03 | 31.49 | 278 0 A | H
* 2437 104.09 - - 9426 | 27.21 4.07 | 31.48 | 278 0 P | H
* 2437 95.48 - - 85.65 | 27.21 4.07 | 31.48 | 278 0 A | H
802.11n 2493.14 54.39 | -19.61 74 4433 | 27.38 411 | 31.46 | 278 0 P | H
HT20 2489.78 43.37 |-10.63 54 33.33 | 27.37 411 | 31.47 | 278 0 A | H
CH 06 2389.94 57.72 |-16.28 74 48.08 | 27.07 403 | 3149 | 193 | 327 | P | V
2437MHz 2389.8 47.18 -6.82 54 37.54 27.07 403 | 31.49 | 193 | 327 | A | V
* 2437 112.71 - - 102.88 | 27.21 407 | 31.48 | 193 | 327 | P | V
* 2437 103.83 - - 94 27.21 407 | 3148 | 193 | 327 | A | V
2483.62 56.47 |-17.53 74 46.45 | 27.35 411 | 3147 | 193 | 327 | P | V
2483.55 4579 | -8.21 54 35.77 | 27.35 411 | 3147 | 193 | 327 | A | V
* 2457 102.4 - - 92.49 | 27.27 408 | 31.47 | 278 | 360 | P | H
* 2457 93.37 . - 83.46 | 27.27 408 | 31.47 | 278 | 360 | A | H
2483.98 54.69 |-19.31 74 4467 | 27.35 411 | 3147 | 278 | 360 | P | H
2483.62 4413 | -9.87 54 34.11 27.35 411 | 3147 | 278 | 360 | A | H
802.11n P | H
HT20 A | H
CH 10 * 2457 110.61 - - 100.7 | 27.27 408 | 3147 | 188 | 329 | P | V
2457MHz | * 2457 101.69 - - 91.78 27.27 408 | 3147 | 188 | 329 | A | V
2483.74 63.52 |-10.48 74 53.5 27.35 411 | 3147 | 188 | 329 | P | V
2483.5 50.84 | -3.16 54 40.82 | 27.35 411 | 3147 | 188 | 329 | A | V
P |V
AV
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* 2462 100.99 - - 91.06 27.29 4.08 31.47 | 276 | 360 P H
* 2462 91.96 - - 82.03 27.29 4.08 31.47 276 360 A H
2483.88 57.77 -16.23 74 47.75 27.35 4.11 31.47 276 360 P H
2483.52 45.62 -8.38 54 35.6 27.35 411 31.47 276 360 A H
802.11n H
HT20 H
CH11 * 2462 109.24 - - 99.31 27.29 4.08 31.47 190 332 P \%
2462MHz |« 2462 100.42 - - 90.49 | 27.29 408 | 3147 | 190 | 332 | A | V
2483.56 64.47 -9.53 74 54.45 27.35 4.11 31.47 190 332 P \%
2483.52 52.87 -1.13 54 42.85 27.35 411 31.47 190 332 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4824 39.42 |-34.58 74 58.85 | 32.18 6.17 | 58.31 | 100 0 P | H
H
802.11n H
HT20 H
CHO1 4824 40.39 |-33.61 74 59.82 | 32.18 6.17 | 58.31 | 100 0 P |V
2412MHz v
Y
Y
4834 40.35 |-33.65 74 59.74 32.2 6.17 | 58.29 | 100 0 P | H
7251 4421 | -29.79 74 58.34 36.8 7.73 | 59.06 | 100 0 P | H
802.11n H
HT20 H
CH 02 4834 4336 |-30.64 74 62.75 32.2 6.17 | 58.29 | 100 0 P |V
2417MHz 7251 44.8 -29.2 74 58.93 36.8 7.73 | 59.06 | 100 0 P |V
\Y
\Y
4874 41.23 | -32.77 74 60.47 | 32.27 6.21 | 58.24 | 100 0 P | H
7311 4461 |-29.39 74 58.66 | 36.97 7.72 | 59.09 | 100 0 P | H
802.11n H
HT20 H
CH 06 4874 43.2 -30.8 74 62.44 | 3227 6.21 | 58.24 | 100 0 P |V
2437MHz 7311 4531 |-28.69 74 59.36 36.97 7.72 | 59.09 | 100 0 P |V
\Y
\Y
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4914 40.03 -33.97 74 59.15 32.35 6.23 58.2 100 0 P H
7371 45.38 -28.62 74 59.35 37.14 7.72 59.13 100 0 P H
802.11n H
HT20 H
CH 10 4914 41.46 -32.54 74 60.58 32.35 6.23 58.2 100 0 P \%
2457MHz 7371 44.4 -29.6 74 58.37 37.14 7.72 59.13 100 0 P \%
\%
\%
4924 39.85 -34.15 74 58.94 32.36 6.23 58.18 100 0 P H
7386 44.4 -29.6 74 58.35 37.18 7.72 59.14 100 0 P H
802.11n H
HT20 H
CH11 4924 40.71 -33.29 74 59.8 32.36 6.23 58.18 100 0 P \%
2462MHz 7386 4425 | -29.75 74 58.2 37.18 7.72 | 59.14 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2388.96 55.25 -18.75 74 45.61 27.07 4.03 31.49 282 0 P H
2389.52 45.71 -8.29 54 36.07 27.07 4.03 31.49 282 0 A H
* 2422 93.78 - - 84.01 27.17 4.05 31.48 282 0 P H
* 2422 84.22 - - 74.45 27.17 4.05 31.48 282 0 A H
802.11n 2494.82 53.34 -20.66 74 43.28 27.38 411 31.46 282 0 P H
HT40 2486.91 43.21 -10.79 54 33.18 27.36 411 31.47 282 0 A H
CHO03 2388.12 63.11 -10.89 74 53.48 27.06 4.03 31.49 198 326 P \%
2422MHz 2389.94 52.68 | -1.32 54 43.04 | 27.07 403 | 3149 | 198 | 326 | A | V
* 2422 102.99 - - 93.22 27.17 4.05 31.48 198 326 P \%
* 2422 93.81 - - 84.04 27.17 4.05 31.48 198 326 A \%
2483.5 54.12 -19.88 74 44.1 27.35 411 31.47 198 326 P \%
2484.32 43.29 -10.71 54 33.27 27.35 4.11 31.47 198 326 A \%
2320.78 53.6 -20.4 74 44.25 26.86 3.97 31.51 277 360 P H
2389.8 43.45 -10.55 54 33.81 27.07 4.03 31.49 277 360 A H
* 2437 98.24 - - 88.41 27.21 4.07 31.48 277 360 P H
* 2437 89.06 - - 79.23 27.21 4.07 31.48 277 360 A H
802.11n 2483.83 55.52 -18.48 74 455 27.35 4.11 31.47 277 360 P H
HT40 2483.83 45.02 -8.98 54 35 27.35 411 31.47 277 360 A H
CH 06 2389.94 63.03 -10.97 74 53.39 27.07 4.03 31.49 176 327 P \%
2437MHz 2389.8 51.04 | -2.96 54 41.4 27.07 4.03 | 3149 | 176 | 327 | A | V
* 2437 107.25 - - 97.42 27.21 4.07 31.48 176 327 P \%
* 2437 98.29 - - 88.46 27.21 4.07 31.48 176 327 A \%
2483.76 62.03 -11.97 74 52.01 27.35 411 31.47 176 327 P \%
2483.5 51.38 -2.62 54 41.36 27.35 4.11 31.47 176 327 A \%
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2343.74 53.33 | -20.67 74 43.87 26.93 4 315 276 0 P H
2359.28 42.99 -11.01 54 33.47 26.98 4.01 315 276 0 A H
* 2452 94.82 - - 84.92 27.26 4.08 31.47 | 276 0 P H
* 2452 85.7 - - 75.8 27.26 4.08 31.47 276 0 A H
802.11n 2483.76 56.55 |-17.45 74 4653 | 27.35 411 | 31.47 | 276 0 P | H
HT40 2484.11 46.94 -7.06 54 36.92 27.35 411 31.47 276 0 A H
CH 09 2386.44 53.88 -20.12 74 44.25 27.06 4.03 31.49 170 340 P \%
2452MHz 2388.96 43.35 |-10.65 54 33.71 | 27.07 403 | 3149 | 170 | 340 | A | V
* 2452 103.35 - - 93.45 27.26 4.08 31.47 170 340 P \%
* 2452 94.18 - - 84.28 27.26 4.08 31.47 | 170 | 340 AV
2483.9 62.3 -11.7 74 52.28 27.35 4.11 31.47 170 340 P \%
2483.5 52.32 -1.68 54 42.3 27.35 411 31.47 170 340 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4844 39.78 |-34.22 74 59.14 | 32.22 6.18 | 58.29 | 100 0 P | H
7266 43.8 -30.2 74 57.92 | 36.84 7.73 | 59.07 | 100 0 P | H
802.11n H
HT40 H
CH 03 4844 39.5 -34.5 74 58.86 | 32.22 6.18 | 58.29 | 100 0 P |V
2422MHz 7266 4465 |-29.35 74 58.77 36.84 7.73 | 59.07 | 100 0 P |V
Y
Y
4874 39.73 | -34.27 74 58.97 | 32.27 6.21 | 58.24 | 100 0 P | H
9748 46.42 | -27.58 74 56.08 39 9.01 | 58.09 | 100 0 P | H
802.11n H
HT40 H
CH 06 4874 39.53 | -34.47 74 58.77 | 32.27 6.21 | 58.24 | 100 0 P |V
2437MHz 9748 46.74 | -27.26 74 56.4 39 9.01 | 58.09 | 100 0 P |V
\Y
\Y
4904 39.69 |-34.31 74 58.83 | 32.33 6.22 58.2 | 100 0 P | H
7356 4569 |-28.31 74 59.68 37.1 7.72 | 59.12 | 100 0 P | H
802.11n H
HT40 H
CH 09 4904 38.9 -35.1 74 58.04 | 32.33 6.22 58.2 | 100 0 P |V
2452MHz 7356 453 -28.7 74 59.29 37.1 7.72 | 59.12 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz
2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
36.75 2759 |-12.41 40 36.35 21.05 0.48 30.27 | 100 0 P H
76.71 26.48 -13.52 40 43.19 12.9 0.76 30.42 P H
89.4 28 -15.5 43.5 42.92 14.67 0.76 30.41 P H
832.7 29.31 |-16.69 46 27.3 28.83 2.34 29.28 P H
876.1 30.35 -15.65 46 27.77 29.24 2.39 29.2 P H
949.6 3219 |-13.81 46 27.7 30.82 2.49 29.06 P H
H
H
H
H
H
2.4GHz
H
802.11g
L 36.75 37.53 -2.47 40 46.29 21.05 0.48 30.27 100 185 | QP | V
* 36.75 40.13 0.13 40 48.89 21.05 0.48 30.27 | 100 | 185 P |V
47.55 34.49 -5.51 40 48.73 15.57 0.6 30.42 P \%
66.99 33.74 -6.26 40 51.31 12.14 0.68 30.43 P \%
817.3 29.36 -16.64 46 27.88 28.35 2.31 29.31 P \%
879.6 30.63 -15.37 46 28.1 29.19 2.39 29.2 P \%
945.4 32.18 -13.82 46 27.82 30.71 2.49 29.07 P \%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|/(HIV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Level(dBuV/m) =
Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBpuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix B. Radiated Spurious Emission

Temperature : 23~25°C
Test Engineer : Peter Liao, Nick Yu, Ray Chen
Relative Humidity : [(59~63%
<TXBF Mode>
2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuVv/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2390 53.31 |-20.69 74 43.67 27.07 403 | 3149 | 150 | 349 | P | H
2390 41.9 -12.1 54 32.26 27.07 403 | 3149 | 150 | 349 | A | H
802.11n * 2412 101.36 - - 91.63 27.14 4.05 31.49 150 349 P H
HT20 * 2412 90.54 - - 80.81 27.14 405 | 3149 | 150 | 349 | A | H
CHO1 2389.17 67.21 -6.79 74 57.57 27.07 403 | 3149 | 196 | 350 | P | V
2412MHz 2389.695 52.37 | -1.63 54 42,73 | 27.07 403 | 3149 | 196 | 350 | A | V
* 2412 112.33 - - 102.6 27.14 405 | 3149 | 196 | 350 | P | V
* 2412 101.8 - - 92.07 27.14 405 | 3149 | 196 | 350 | A | V
2388.54 55.08 |-18.92 74 45.44 27.07 403 | 3149 | 120 | 347 | P | H
2389.52 4289 |-11.11 54 33.25 27.07 403 | 3149 | 120 | 347 | A | H
802.11n * 2417 106.63 - - 96.88 27.15 405 | 3148 | 120 | 347 | P | H
HT20 * 2417 95.45 - - 85.7 27.15 405 | 3148 | 120 | 347 | A | H
CH 02 2389.38 63.93 |-10.07 74 54.29 27.07 403 | 3149 | 176 | 341 | P | V
2417TMHz 2389.94 51.69 | -2.31 54 42,05 | 27.07 403 | 3149 | 176 | 341 | A | V
* 2417 116.79 - - 107.04 | 27.15 405 | 3148 | 176 | 341 | P | V
* 2417 106.53 - - 96.78 27.15 405 | 3148 | 176 | 341 | A | V
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Report No. : FR790120C

2376.92 52.6 -21.4 74 43 27.03 403 | 3149 | 146 | 348 | P | H
2389.66 40.69 |-13.31 54 31.05 | 27.07 403 | 3149 | 146 | 348 | A | H
* 2437 106.64 - - 96.81 | 27.21 407 | 3148 | 146 | 348 | P | H
* 2437 96.74 - - 86.91 | 27.21 407 | 3148 | 146 | 348 | A | H
802.11n 2484.46 53.63 | -20.37 74 4361 | 27.35 411 | 3147 | 146 | 348 | P | H
HT20 2483.5 4119 |-12.81 54 31.17 | 27.35 411 | 3147 | 146 | 348 | A | H
CH 06 2389.1 58.37 | -15.63 74 48.73 | 27.07 403 | 3149 | 195 | 350 | P | V
2437MHz 2389.94 47.19 -6.81 54 37.55 27.07 403 | 31.49 | 195 | 350 | A | V
* 2437 117.32 - - 107.49 | 27.21 407 | 3148 | 195 | 350 | P | V
* 2437 105.71 - - 95.88 | 27.21 407 | 3148 | 195 | 350 | A | V
24835 57.39 |-16.61 74 4737 | 27.35 411 | 3147 | 195 | 350 | P | V
2483.55 4556 | -8.44 54 3554 | 27.35 411 | 3147 | 195 | 350 | A | V
* 2457 104.6 - - 94.69 | 27.27 408 | 31.47 | 144 | 349 | P | H
* 2457 95.9 . - 85.99 | 27.27 408 | 31.47 | 144 | 349 | A | H
2483.56 55.9 -18.1 74 4588 | 27.35 411 | 3147 | 144 | 349 | P | H
2483.5 43.47 |-10.53 54 33.45 | 27.35 411 | 3147 | 144 | 349 | A | H
802.11n H
HT20 H
CH 10 * 2457 115.2 - - 105.29 | 27.27 408 | 31.47 | 186 | 341 | P | V
2457MHz | * 2457 104.68 - - 94.77 27.27 408 | 3147 | 186 | 341 | A | V
2483.56 65.64 | -8.36 74 55.62 | 27.35 411 | 3147 | 186 | 341 | P | V
2483.62 51.47 | -2.53 54 4145 | 27.35 411 | 3147 | 186 | 341 | A | V
Y,
\Y
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* 2462 100.4 - - 90.47 27.29 4.08 31.47 111 348 P H
* 2462 90.37 - - 80.44 27.29 4.08 31.47 111 348 A H
2483.76 57.47 -16.53 74 47.45 27.35 4.11 31.47 111 348 P H
2483.64 43.94 -10.06 54 33.92 27.35 411 31.47 111 348 A H
802.11n H
HT20 H
CH11 * 2462 112.72 - - 102.79 27.29 4.08 31.47 167 344 P \%
2462MHz |« 2462 102.31 - - 92.38 | 27.29 408 | 3147 | 167 | 344 | A |V
2483.6 65.48 -8.52 74 55.46 27.35 4.11 31.47 167 344 P \%
2483.56 51.83 -2.17 54 41.81 27.35 411 31.47 167 344 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4824 41.04 |-32.96 74 60.47 | 32.18 6.17 | 58.31 | 100 0 P | H
H
802.11n H
HT20 H
CHO1 4824 41.45 |-32.55 74 60.88 | 32.18 6.17 | 58.31 | 100 0 P |V
2412MHz v
Y
Y
4834 42.36 |-31.64 74 61.75 32.2 6.17 | 58.29 | 100 0 P | H
7251 4472 | -29.28 74 58.85 36.8 7.73 | 59.06 | 100 0 P | H
802.11n H
HT20 H
CH 02 4834 44.2 -29.8 74 63.59 32.2 6.17 | 58.29 | 100 0 P |V
2417MHz 7251 45.04 |-28.96 74 59.17 36.8 7.73 | 59.06 | 100 0 P |V
\Y
\Y
4874 41.17 |-32.83 74 60.41 | 32.27 6.21 | 58.24 | 100 0 P | H
7311 4461 |-29.39 74 58.66 | 36.97 7.72 | 59.09 | 100 0 P | H
802.11n H
HT20 H
CH 06 4874 43.43 | -30.57 74 62.67 | 32.27 6.21 | 58.24 | 100 0 P |V
2437MHz 7311 46.2 -27.8 74 60.25 36.97 7.72 | 59.09 | 100 0 P |V
\Y
\Y
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4914 40.26 -33.74 74 59.38 32.35 6.23 58.2 100 0 P H
7371 45.75 -28.25 74 59.72 37.14 7.72 59.13 100 0 P H
802.11n H
HT20 H
CH 10 4914 41.81 -32.19 74 60.93 32.35 6.23 58.2 100 0 P \%
2457MHz 7371 45.01 -28.99 74 58.98 37.14 7.72 59.13 100 0 P \%
\%
\%
4924 39.77 -34.23 74 58.86 32.36 6.23 58.18 100 0 P H
7386 45.44 -28.56 74 59.39 37.18 7.72 59.14 100 0 P H
802.11n H
HT20 H
CH11 4924 40.52 -33.48 74 59.61 32.36 6.23 58.18 100 0 P \%
2462MHz 7386 4462 | -29.38 74 58.57 | 37.18 7.72 | 59.14 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2389.8 56.84 -17.16 74 47.2 27.07 4.03 31.49 282 328 P H
2389.52 45.75 -8.25 54 36.11 27.07 4.03 31.49 282 328 A H
* 2422 99.89 - - 90.12 27.17 4.05 31.48 282 328 P H
* 2422 91.88 - - 82.11 27.17 4.05 31.48 282 328 A H
802.11n 2486.56 52.65 -21.35 74 42.62 27.36 411 31.47 282 328 P H
HT40 2483.62 40.49 -13.51 54 30.47 27.35 411 31.47 282 328 A H
CHO03 2389.8 63.94 -10.06 74 54.3 27.07 4.03 31.49 194 8 P \%
2422MHz 2389.52 52.66 | -1.34 54 43.02 | 27.07 4.03 | 31.49 | 194 8 AV
* 2422 107.13 - - 97.36 27.17 4.05 31.48 194 8 P \%
* 2422 100.54 - - 90.77 27.17 4.05 31.48 194 8 A \%
2483.83 53.45 -20.55 74 43.43 27.35 411 31.47 194 8 P \%
2484.04 42.01 -11.99 54 31.99 27.35 4.11 31.47 194 8 A \%
2389.8 54.53 -19.47 74 44.89 27.07 4.03 31.49 386 341 P H
2389.94 42.61 -11.39 54 32.97 27.07 4.03 31.49 386 341 A H
* 2437 101.81 - - 91.98 27.21 4.07 31.48 386 341 P H
* 2437 96.19 - - 86.36 27.21 4.07 31.48 386 341 A H
802.11n 2483.9 56.32 -17.68 74 46.3 27.35 4.11 31.47 386 341 P H
HT40 2483.69 43.2 -10.8 54 33.18 27.35 411 31.47 386 341 A H
CH 06 2389.94 64 -10 74 54.36 27.07 4.03 31.49 201 27 P \%
2437MHz 2389.24 50.33 | -3.67 54 40.69 | 27.07 4.03 | 31.49 | 201 | 27 AV
* 2437 110.67 - - 100.84 27.21 4.07 31.48 201 27 P \%
* 2437 104.57 - - 94.74 27.21 4.07 31.48 201 27 A \%
2483.5 64.77 -9.23 74 54.75 27.35 411 31.47 201 27 P \%
2483.83 52.32 -1.68 54 42.3 27.35 4.11 31.47 201 27 A \%
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2357.04 52.94 |-21.06 74 43.44 26.97 4 315 312 | 330 P H
2389.52 40.9 -13.1 54 31.26 27.07 4.03 31.49 312 330 A H
* 2452 101.94 - - 92.04 27.26 4.08 3147 | 312 | 330 P H
* 2452 91.18 - - 81.28 27.26 4.08 31.47 312 330 A H
802.11n 2483.55 60.41 |-13.59 74 50.39 | 27.35 411 | 3147 | 312 | 330 | P | H
HT40 2483.69 47.53 -6.47 54 37.51 27.35 411 31.47 312 330 A H
CH 09 2388.68 54.89 -19.11 74 45.25 27.07 4.03 31.49 200 4 P \%
2452MHz 2389.8 43.9 -10.1 54 34.26 | 27.07 403 | 31.49 | 200 4 AV
* 2452 109.43 - - 99.53 27.26 4.08 31.47 200 4 P \%
* 2452 102.25 - - 92.35 27.26 4.08 31.47 | 200 4 AV
2483.83 63.09 -10.91 74 53.07 27.35 4.11 31.47 200 4 P \%
2484.11 51.47 -2.53 54 41.45 27.35 411 31.47 200 4 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4844 40.66 |-33.34 74 60.02 | 32.22 6.18 | 58.29 | 100 0 P | H
7266 44.84 | -29.16 74 58.96 | 36.84 7.73 | 59.07 | 100 0 P | H
802.11n H
HT40 H
CH 03 4844 40 -34 74 59.36 | 32.22 6.18 | 58.29 | 100 0 P |V
2422MHz 7266 44.84 | -29.16 74 58.96 36.84 7.73 | 59.07 | 100 0 P |V
Y
Y
4874 39.6 -34.4 74 58.84 | 32.27 6.21 | 58.24 | 100 0 P | H
7311 4466 |-29.34 74 58.71 | 36.97 7.72 | 59.09 | 100 0 P | H
802.11n H
HT40 H
CH 06 4874 39.98 |-34.02 74 59.22 | 32.27 6.21 | 58.24 | 100 0 P |V
2437MHz 7311 4518 |-28.82 74 59.23 36.97 7.72 | 59.09 | 100 0 P |V
\Y
\Y
4904 39.22 |-34.78 74 58.36 | 32.33 6.22 58.2 | 100 0 P | H
7350 45.2 -28.8 74 59.21 | 37.08 7.72 | 59.12 | 100 0 P | H
802.11n H
HT40 H
CH 09 4904 40.15 |-33.85 74 59.29 | 32.33 6.22 58.2 | 100 0 P |V
2452MHz 7350 45.6 -28.4 74 59.61 37.08 7.72 | 59.12 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
146.64 39.1 -4.4 43.5 50.99 17.4 0.95 30.34 P H
244.65 42.82 -3.18 46 53.61 17.98 1.28 30.21 100 169 | QP | H
244.65 45.4 -0.6 46 56.19 17.98 1.28 30.21 | 100 | 169 P H
268.95 39.12 -6.88 46 48.31 19.53 1.32 30.18 P H
300 32.02 -13.98 46 41.36 19.31 1.39 30.14 P H
323.8 31.95 | -14.05 46 40.85 19.68 1.43 30.1 P H
722.1 374 -8.6 46 37.25 27.36 2.18 29.49 P H
H
H
H
2.4GHz H
802.11n H
HT40 36.75 37.43 -2.57 40 46.19 21.05 0.48 30.27 100 125 | QP | V
LF * 36.75 40.83 0.83 40 49.59 | 21.05 0.48 | 3027 | 100 | 125 | P | V
47.82 32.96 -7.04 40 47.2 15.57 0.6 30.42 100 305 | QP | V
47.82 37.26 -2.74 40 51.5 15.57 0.6 30.42 100 305 P \%
244.65 43.3 -2.7 46 54.09 17.98 1.28 30.21 108 229 | QP | V
244.65 45.5 -0.5 46 56.29 17.98 1.28 30.21 108 229 P \%
479.9 34.68 -11.32 46 38.87 23.81 1.77 29.83 P \%
720 33.64 -12.36 46 33.63 27.24 2.16 29.49 P \%
955.2 3251 -13.49 46 27.86 30.97 2.49 29.05 P \%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
SPORTON INTERNATIONAL INC. Page Number : B4-9 of B11

TEL : 886-3-327-3456
FAX : 886-3-328-4978




s=amranas. FCC RF Test Report Report No. : FR790120C

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|/(HIV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Level(dBuV/m) =
Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBpuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix C. Radiated Spurious Emission Plots

Temperature : 23~25°C

Test Engineer : Peter Liao, Nick Yu, Ray Chen
Relative Humidity : [59~63%

Note symbol

-L Low channel location

-R High channel location
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

A (@Buvim) Date: 2017-09.06 evel (BuVim) Date: 20170006
1225 1225
1050 1050
a7 a1
PEAK 74
709 700
1
525 ol
it A
350 354
175 11
510 2520, 740, 560, EED 20, 215 000 00 500 700 900 200 200, 200, 2700, 5000
Freauency (MHz) Frequency (HHa)
+03CH12.HY +03CHI2HY
Condition + PEAK BE._ 74 3m HORN 9120D_1328 HORIZONTAL Condition + PEAK 74 3m HORN 9120D_ 1328 HORIZONTAL
+ RBW-1000.000KkHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KEz VEW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Project :790120 Project :790120
eal Mode a1 Node i
A (@Buvim) Date: 2017-09.06 evel (BuVim) Date: 2017-09.06
1225 1225
1080 1050
~
a7 r
A avG 54
52 52
1 -
350 g T
175 115
S0 2520 7540 7560 560, 20, 215 000 00 4500 700 1900 Z00 7300 7500 2700 5000
Frequency (MHz) Freauency (MHz)
site +03CH12-HY +03CH12-HY
Condition +AVG_BE 54 3m HORN_9120D_1328 HORIZONTAL Condition + AVG 54 3m HORN_9120D_1328 HORIZONTAL
+ RBW-1000.000KkHz VEW:0.010KHz SWT:Auto + RBW:1000.000KHz VEW:0,010KHz SWT:Auto
Detector +Peal Detactor +Peak
Project :790120 Project :790120
Vg . Mode 41 Mode 41
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¥ !
52 wa™] 52 el
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Peal Mode Mot i
s
35.0( 35, Qm T —
romenc ) ey i
Condition : AVG_BE_54 3m HORN_9120D_1328 VERTICAL Condition : AVG_54 3m HORN_9120D_1328 VERTICAL
{RBWH1000.000Kz VB0 010Kz SWT Ao RBVL1000.000K8z V5.0 OL0KH: SWT Ao
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO2 2417MHz

1 Horizontal Fundamental

el (GBuvim) Date: 2017-03.06. A (@BuVim) Date: 20170906
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1050 1050
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00| 700

S
W LY I | S O
PN PR e————
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e osckizy e oacizhy
Conditon PEAK BE.74 3m HORN 01200 1326 HORIZONTAL Condition PEAK.74 3 HORN_9120D_1328 HORIZONTAL
RERV 1000 D00KHs VY 3000 00LKH: SWT Auts REW 1000 D00KHS VEW: 000 00K SWT vt
Detector e Detector e
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Peal Hode B Vot 4
o oo 20170008 s oot 20170508
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a1 / ars
!
I :
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35.0( 1 35,
N E ST T T T T ™ T
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Sondiion v 3554 3m HORN 91200_1328 HORIZONTAL Sondiion 7 54 3m HORN 9120 1326 HORIZONTAL
RENY 4000 000KHs VEW:0 10K SWT At RENY 2000 000KHa VEW.G 010K SWAuks
Detector e Detector
Proect ootz Proeet Townzo
Avg. Vode A Vot 4
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO2 2417MHz

1 Vertical Fundamental

A (@Buvim) Date: 20170906 vel (dBuVim) Date: 2017-09.06

1224 1224
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- p— — e
s s
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i
350/ 3 QT
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e sz e sz
Condition : AVG_BE_54 3m HORN_9120D_1328 VERTICAL Condition : AVG_54 3m HORN_9120D_1328 VERTICAL

T e
D o Ducr
e g B iz

vg. R b o B4
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1 Horizontal Fundamental

\
1
ok 52.5( “‘\
eal Mode Y Modo 43

709 700)
VG 54

2 i 529
1 {4 S S
350 o T
123 17
S0, 0. 750 D 7300, 220, Za0. 7350 G0 ™ot oo 1o oL B0n 00 2700 3500
requencs (i) Froquency (i)
o3ci12-HY site 03c12-HY
Condition  AVG,BE 54 3m HORN 9120D_1328 HORIZONTAL Condition  AVG_54 3m HORN_9120D,_1328 HORIZONTAL
 RBW:1000.000KHz VEW:0.010KHz SWT:Auto  RBW-1000.000KHz VBW:0.010KHz SWT:Auto
Detector peak Detector
Project i790120 Project 1790120
Vg . Mode 43 Mode 43
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FCC RF Test Report
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental
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1050
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pea g 74
700
A
52.5( el
350
15
T 7450, 760, FCEE P
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site osci1z-RY
Condition { PEAK_BE. 74 3m HORN 9120D_1526 HORIZONTAL
 RBW:1000.000K iz VEW:3000.000KHz SWT:Auto
Detector “Peak
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Pea eft blan
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1225
1050
v
a7
700 v
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525 V\\/J\M
350
13|
T T 7450, w0 7360 0 20
requency (i)
site osci1zRY
Condition  AVG_BE,54 3m HORN_9120D_1328 HORIZONTAL
 RBW:1000.000KGz VBW:0.010K iz SWT:Auto
Detector
Project 1750120
Avg. eft blan
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1 Vertical Fundamental

) @Buvimy Date: 2017.09.06 e amavim) Date: 20170008
1225 1225
1050 1050
a7 a7
\ peal 14
709 700
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52.5( e
NIRRT
350 350
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S0, a0, 70 70 Za00. 20, PO 0 W0 i W0 f0_ 200 260 260 2000 00
Froquency (HH:) Freauency (WHi)
site o3cis2 HY site <03cr12 1Y
Condition PEAK BE_74 3m HORN_9120D_1320 VERTICAL Condition {PEAK_74 3m HORN,_9120D 1325 VERTICAL
 RBW:1000.000KHz VBW-3000.000KHz SWTAuto < REW1000.000KHz VBW:3000.000KHz SWT-Auto
Detector Peak Detector - Peak
Project 2790120 Project 1790120
ea Mode Y Mods Y
) (@wuvimy Date: 2017.09.06 vl (amuvim) Date: 20170006
1225 1225

105.0) {\n 1050
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52 - Y //«J\/ 525 // N

350 35—
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07520, 7540, 560, 7500 Za00. 2. 2440, 2450 G0 00 900 700 900 zi00 2300 200 200, 000
Frequency (HH:) Froquency (H:)
+03CHI2-HY Site +03CH12-HY
Condition +AVG_BE 54 3m HORN 9120D_1328 VERTICAL Condition +AVG_54 3m HORN 9120D_1328 VERTICAL
+ RBW:1000.000KHz VEW:0.010KHz SWT:Auto < RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Detector
Project $790120 Project 1790120
vg. Mode 43 Mode 43

SPORTON INTERNATIONAL INC. Page Number : C1-8 of C68
TEL : 886-3-327-3456
FAX : 886-3-328-4978



=aanas.  FCC RF Test Report Report No. : FR790120C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Vertical Fundamental

v —
129
e
\
e
——
100
N LR TRAT—
w4
s
T S N S
e
e oscHizay
Conttion PEAKLDE. 4 3m HORN 91200, 1328 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :

Peak e iz Left blank

A (@BuVim) Date: 2017-09.06

1050y
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700
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350
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e o3cr1z Y
condition AV BE_54 3m HORN_9120D_1326 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHZ SWT:Auto
Detector
Project

Avg. ol iz Left blank
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH10 2457MHz

1 Horizontal Fundamental

1 (¢Buvim) Date: 20170905 vel aBuvim) Date: 2017.08.05
1225 1225
1050 1050
a7 i o1
/ PEAK_BE_74 PEAK_74]
700 r// 700 J
szspled=h S 52 P
TSP Re— e
35| 354
175 5
a0 2450, 2460, 2470, 2450, 7500 000 00 500 1700 1900 2100 2300, 200, 2700, e
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+03CH12HY site +03CH12HY
Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
+ REW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Dotector +Peak Detactor +Peak
Project 1790120 Project :790120
eal Mode 144 Mode “
A (¢Buvim) Date: 20170905 vel 9Buvim) Date: 2017.08.05
1225 1225
1050 1050

\ AVG_BE_54| AVG 54
N

350) Y
175 175
a0 2850, 2460 2470, 2850, 2450, 2500 000 300, 1500 1700, 1900 2100 2300, 2500 2700, Ex
Frequency (MHz) Frequency (MHz)

site +03CH12-HY site +03CH12-HY

Condition +AVG_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition +AVG_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector :Peak Detector Peak

Project £790120 Project :790120

vg. Mode 44 Mode 144
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH10 2457MHz

1 Vertical Fundamental

A (@Buvim) Date: 20170906 vel (dBuVim) Date: 2017-09.06

1225 1225

1050 e 1050

\ PEAK_BE_74| PEAK_74]
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"‘\\,,... 1 b
-
%24 24 et o e
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coum — s —
.
700) / \/ 700
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Condition : AVG_BE_54 3m HORN_9120D_1328 VERTICAL Condition : AVG_54 3m HORN_9120D_1328 VERTICAL
Vg . Mode L44 Mode a4
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Fundamental

s‘rs\\ a7
\ PEAK_BE 74 PEAK_74]
e N —
ea Mode i4s Mode 45

709 700)
Avq e 54| VG 54
525 X .-

350 350
175 175
460 2463.2465.2467 24692471 o, 405.24912493 2455 2497, 2500 G0 00 100 700 900 Zi00 2300 2600 200, 3000
Frequency (Hiz) Froquency (H:)
+03CHI2-HY Site +03CH12-HY
Condition +AVG_BE 54 3m HORN 9120D_1326 HORIZONTAL Condition + AVG_54 3m HORN 9120D_1325 HORIZONTAL
< RBW:1000.000KHz VEW:0.010KHz SWT:Auto < RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Detector
Project $790120 Project 1790120
vg. Mode 145 Mode 145
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

) agovim) Date: 20170008 o (aguvm) Date: 20170008
1225 1225
1050 1050
a7 a7
pEaK e 74 peak 14
700 700
T b ] "
525 I R 5251 i B |
(T TS\ N P
350 350
123 17
60 246324652467 246524 51 A9 AN A AT, 0 M0 M. W0 f0_ 200 260 260 200 5000
Freaquency (i) Freauency (H:)
site o3cis2 HY <03cr12 1Y
Condition +PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition +PEAK_74 3m HORN,_9120D_1328 VERTICAL
 RBW:1000.000KHz VBW-3000.000KHz SWTAuto < REW1000.000KHz VBW:3000.000KHz SWT-Auto
Detector Detector
Project J790120 Project 1790120
ea Mode s Mods Y
) cgovim) Date: 20170008 ove (apuvm) Date: 2017.0008
1225 1225
1050 1050
w74 J\ o7
100 \\ﬁ\/ 700
~ v e 54 a6 st
523 e = 52 =
S gy! » -
Iy N 8 VSR I N U S S
350 350
173 17
60 246324652467 246524 51 369491 A 24T, 2500 G0 W0 i 0 f0_ 200 260 260 2000 5000
Frequency (i) Freauency (H:)
-o3cs2 HY <03ct2 1Y
Condition  AVG.BE 54 3m HORN 9120D_1326 VERTICAL Condition VG 54 5m HORN_9120D_1328 VERTICAL
 RBW:1000 000KlHz VEW:0.010KHz SWT:Auto < REW-1000.000KHz VBW:0 010Kz SWT:Auto
Detector Detector
Project 2790120 Project 1790120
vg. Mods s Mods Y
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Fundamental

1 (@BuVim) Date: 20170906 J a8y Date: 20170906

1225 1225

1050) 1050

ws /“"” wg
enc 74
00 Ww/ 700

BILTARPTRSE
24 PR e e
350 350
175 115
510 2520 7540 7360 7560 200 s 000 00 4500 700 1900 200 7300 7500 2700 5000
Frequency (HHr) Frequency (Hy)
+03CH12-HY site +03CH12-HY
Condition + PEAK_BE_74 3m HORN 9120D_1328 HORIZONTAL Condition + PEAK 74 3m HORN 9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VW:3000.000KHz SWT:Auto + RBW:1000.000KEz VEW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Project :790120 Project :790120
ea Mode 7 Node i
A (@Buvim) Date: 2017-08.06 el By Date: 2017-09.06
1225 1225
1050 1050
a5 ——r] #75)
700 704
AvG 54
52 e 52
RO RO OO S S I |
S SN S
350 gt
175 115
510 2520 7540 73560 750, 2400 s 000 00 4500 700 1900 700 700 700, 2700 0
Frequency (HHz) Frequency (WHz)
site +03CH12-HY site +03CH12-HY
Condition + AVG_BE 54 3m HORN_9120D_1328 HORIZONTAL Condition + AVG 54 3m HORN_9120D_1328 HORIZONTAL
+ REW-1000.000KkHz VEW:3.000KHz SWT:Auto + RBW:1000.000KEHz VEW:3.000KHz SWT:Auto
Detector +Peak Detactor +Peak
Project :790120 Project :790120
\"Jo Mode 47 Mode 47
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1 Vertical Fundamental

A (@Buvim) Date: 2017-09.06 el (9BuVim) Date: 20170906
1225 1225
1050) 1050
a75] a75)

PEAK 74|
700) 700

M}W"MMMW

o PO RO RO et

350 350
123 17
510 720, 0. 7360, 0. Za00. zats @0 W0 i W0 f0_ 200 260 260 200 00
Froquency (HH:) Frequency (Hz)
site o3cis2 HY site <03cr12 1Y
Condition PEAK BE_74 3m HORN_9120D_1320 VERTICAL Condition {PEAK_74 3m HORN,_9120D 1325 VERTICAL
- RBW:1000.000KHz VEW:3000.000K Hz SWT:Auto < REW1000.000KHz VBW:3000.000KHz SWT-Auto
Detector Peak Detector - Peak
Project 2790120 Project 1790120
ea Mode Y Mods Y
) @wuvimy Date: 2017.09.06 eve aBuvim) Date: 20170006
1225 1225
1050 1050
-
w74 a7
100 700
52. /
350
175 174
510z, 0. 760, a0, 700 zats G0 0 i w0 f0_ 200 260 260 2000 e
Froquency (WH:) Froquency (H:)
-o3cs2 HY site <03ct2 1Y
Condition  AVG.BE 54 3m HORN 9120D_1326 VERTICAL Condition VG 54 5m HORN_9120D_1328 VERTICAL
 RBW:1000 000KlHz VEW:3 000KHz SWT:Auto < REW-1000.000KHz VBW:3 000KHz SWT:Auto
Detector Peak Detector :
Project 2790120 Project 1790120
vg. Mods Y Mods Y
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO02 2417MHz

1 Horizontal Fundamental

A (@Buvim) Date: 20170906 vel (dBuVim) Date: 2017-09.06
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T
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e "
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S0, oy o0, 700, 7 0. 78 0w ww. moo o mon  me w7 D
freauency ) Freauency (M
o3cH12-HY site - 03cH12-HY
Condition - PEAK_BE_74 3m HORN 5120D 1326 HORIZONTAL Condition PEAK 74 3m HORN 9120D 1328 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector {Peak
Project (790120 Project (790120
ea Mode L8 Mode 1
) o) Date 2017.08.05 el Bvm) st 2017.0905
1225 122
1050 1050
a1 - o
704 70
G sa
52 524
b I -
SN I R B
350/ 3BT
s ez
S0, 0. 60, D 7300 7 70, 78 o w0 w0 oo feo. 70 B B0 7. D
requency ) Frequency (2
site o3cH12-HY site 03cH12-HY
Condition : AVG_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition : AVG_54 3m HORN_9120D_1328 HORIZONTAL
 RBW:1000.000KHz VEW:3 000K Hz SWT-Auto REW-1000.000KHz VBW:3 000Kz SWT:Auto
Detector peak Detector eak
Project (790120 Project (790120
Vg . Mode 48 Mode 48
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO02 2417MHz

Vertical

Fundamental

Avg.
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Detector
Project
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+AVG_BE_54 3m HORN_9120D_1328 VERTICAL
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1 Horizontal Fundamental

A (@Buvim) Date: 2017.09.06 el (9BuVim) Date: 20170906

1225 1225

1050) 1050

-~
a1 i\ o
\ .
704 / nd i
: I 525 MJ bt s

350 350
123 17
S0, a0, 70 70 Za00. 20, PO 0 W0 i W0 f0_ 200 260 260 2000 00
Froquency (HH:) Freauency (WHi)
site o3cis2 HY site <03cr12 1Y
Condition {PEAK BE.74 3m HORN_9120D_1328 HORIZONTAL Condition :PEAK_74 3m HORN._9120D. 1326 HORIZONTAL
 RBW:1000.000KHz VBW-3000.000KHz SWTAuto  REW1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector - Pea
Project 2790120 Project 1790120
ea Mode Y Mods Y
) (@wuvimy Date: 20170005 vl (amuvim) Date: 20170006
1225 1225
1050 1050
w74 a7
100 4 700

350 35
175 75
3102320, 2340 2360, 2380, 2400, 2420, 2440, 2450 000 300, 1500, 1700 1%00. 2100 2300 2600. 2700, 3000
Frequency (iHz) Frequency (MiHz)

+03CH12-HY Site +03CH12-HY

Condition + AVG_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition + AVG_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector +Peak Detector

Project :790120 Project :790120

vg. Mode 49 Mode 149
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Horizontal Fundamental

1 (¢Buvim) Dote: 2017.08.06
1225
1050
R
a7
pEAK_BE 74
700
Mw.\m
525 .
350
175
430 2440 2050, 2460, 2470, 2480, 2290, 2
Frequency (Hiz)
site +03CH1Z HY
Condition + PEAK_BE_74 3m HORN_9120D._1326 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :

Peak e iz Left blank

A (@BuVim) Date: 2017-09.06

350
175
430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
Site +03CH12-HY
Condition + AVG_BE_54 3m HORN_9120D_1328 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto
Detector
Project

Avg. ol iz Left blank
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1 Vertical Fundamental
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Conditon PEAK DE.74 5m HORN_9120D_1320 VERTICAL Condition PEAK 74 3m HORN_9120D, 1320 VERTICAL
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=aanas.  FCC RF Test Report Report No. : FR790120C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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FCC RF Test Report

Report No. : FR790120C
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR790120C
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Report No. : FR790120C
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FCC RF Test Report

Report No. : FR790120C
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Report No. : FR790120C
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- RBW:1000.000K Hz VBW:3000.000KHz SWT:Auto  RBW1000.000KHz VBW:3000.000KHz SWT Auto
Detector Detector
Project (790120 Project 1790120
ea Mode 57 Mode 57
) agovim bats: 2017 0907 vl Bvm) Date 2017 08.07
1225 122
1050 1050
87.5) T 87.5
700 70
va e 54 A st
523 sz
S S A At B [ R N R O
350 T
123 17
O TS TAGT I 16524912483 249524572500 oo ™o T oo 1o oL B0e 2500 2700 e
Tremuency (i) Froquency (i)
o3ci12-HY 03c12-HY
Condition  AVG,BE 54 3m HORN 9120D_1328 VERTICAL Condition AV 54 3m HORN,9120D_1328 VERTICAL
 RBW:1000.000KHz VEW3.000KHz SWT:Auto  RBW-1000.000KHz VBW:3.000KHz SWT-Auto
Detector Detector
Project {790120 Project 1790120
Vg . Mode i57 Mode 157

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C1-37 of C68



=aanas.  FCC RF Test Report Report No. : FR790120C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

124 124
.
73| [me”w a7l
70 / 700
: )
s2.5) B B s
B IRRPw—T————C
racumney ) ooy i
osciiz Y e oscit2 ny
Condition PEAK DE.74 m HORN 9120D_1320 HORIZONTAL Condition PEAK 74 m HORN_91200_1320 HORIZONTAL
RBWL1003 0010z Y91 3000.000KHz SWT Auto RBW:1000.000KH2 VEW:3000 000Kz SWT-Auto
Detector o Detscor Peak
Pragect Tooiz0 Projet Ton20
Pea Viose 5 Vs 5
Soing s Souing s
87.5( 87.5( 1
52. ) J 8\ 52. —) =
T R N \ I O N N ot
recuone i) ooy o
osci2 v e oscit2 v
Condition : AVG_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition AVG_54 3m HORN_9120D_1328 HORIZONTAL
CRBH1000.000Kiz VB 000K SWT-Auto RBV1000.000KHz VBV 000KH: SWT-Auto
Detector ek Detscor Feak
Prages Tooiz0 Proect Tooiz0
Avg . Viods i ode 5
Soing s Souing s
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samronis.  FCC RF Test Report

Report No. : FR790120C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Horizontal

Fundamental

Peak

el (gBuVim)

Date: 2017-09-21

PEAK_BE 74|

430 2440, 2450, e 7 280,
Frequency (MHz)
site £03CH12-HY
Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak

Project £790120
:59

Setting 125

290. 2500

Left Blank

Avg.

A (@Buvim)

Date: 2017.09.21

ave_E 54|

2460, 2470, 280,
Frequency (MHz)

+03CH12-HY

+AVG_BE_54 3m HORN_9120D_1328 HORIZONTAL

+ RBW:1000.000KHz VEW:3.000KHz SWT:Auto

+Peak
£790120
59

Setting 125

290, 0

Left Blank
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=aanas.  FCC RF Test Report Report No. : FR790120C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

o v 0170821 s oot 20170521
105.0| 105.0/ 1
70| B 700| [
N
525 YWMWM
recuoney i) L
e osckizy e oacizhy
Conditon PEAK .74 3m HORN 01200 1326 VERTICAL Condition PEAK.74 o HORN_9120D_1328 VERTICAL
RERV 1000 D00KHs YV 3000 000KH: SWT A REW 1000 D00KHS VEW: 3000 000K ST Auto
Detector e Detector e
Proert ootz0 Project Toanzo
Peal Hode 5 Vot 5
Setting 1125 Setting 125
o oo 20170024 s oot 20170521
.
a4 F/F S a7
]
[ R PN A A § LN S B
35.0( BT
T E I E ST T T T T ™ T
recuiney ) ooy s
e oscHrzny e oscrzy
Sondiion AV 3554 3mHORN 91200 1328 VERTICAL Sondiion e 54 3 HORN 91201326 VERTICAL
RENY 4000 000KHs VEW: 3 00K SWT Auto RENY 2000 000Kz VAW 000KH: SWH Ao
Detector e Detector
Proect ootz Proeet Townzo
Avg. Mode 5 Vode 5
Setting :125 Setting 125
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=aanas.  FCC RF Test Report Report No. : FR790120C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

1 Vertical Fundamental

el (gBuVim) Date: 20170821

o75)
PEAK_BE 74|

525 i " !
350)
175
430 2440, 2450, e 7 280, 290. 0
Frequency (MHz)
site £03CH12-HY
Condition + PEAK_BE_74 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P

Peak Left blank

A (@Buvim) Date: 2017.09.21
1225

1050

a7y

ave_E 54|
525 —

2460, 2470, 280, 290, 250
Frequency (MHz)

+03CH12-HY

+AVG_BE_54 3m HORN_9120D_1328 VERTICAL

+ REW:1000.000KHz VEW:3.000KHz SWT:Auto

A Left blank

Avg.
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=aanas.  FCC RF Test Report Report No. : FR790120C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - L

1 Horizontal Fundamental

el (GBuvim) Date: 20170821 A (@BuVim) Date: 20170921

1225 1225

1050 1050

o ] o3
[ sk

00| 700 I
W i
" Aot gt
525

recuoney ) e s
e osci1zy e ascitzy
Conditon PEAKBE 74 m HORN 9120D_1328 HORIZONTAL Condition PEAK 74 3 HORN 91200, 1528 HORIZONTAL
REWL1003 0000z VB, 3000.000KHe SWT Auto RBW:1000.000KHa VEW:3000 000KHz SWT.Auto
Detector Pesk Detactor e
Proert Tootz0 Project Tonizo
Peal Hode 6 Vot @
Seing e Soving %
o oo 20170024 s oot 20170521
;
-—
525 S 2.5 T =
I N R = [
15 U e
B T - T T N R ™
recuiney ) ooy s
ste oscHrzny e oscrzy
Conditon VG .54 3m HORN_ 91200, 1528 HORIZONTAL Condition VG54 3m HORN,9120D_1328 HORIZONTAL
REWL1000.000Kiz VEW: 000KH: SWT.Auto REVE1006.000KHz VEW: 000KH SW-Auto
Detector Pesk Detector e
Projet ootz Project Toni0
Avg. Mode @ Vode @
Seing e Seuing %
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SPORTON LAB.

FCC RF Test Report

Report No. : FR790120C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Horizontal

Fundamental

Peak

el (gBuVim)

Date: 2017-09-21

WWM‘\\

PR s I

PEAK_BE 74|

430 2440, 2450, e 7 280,
Frequency (MHz)
site £03CH12-HY
Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak

Project £790120
160

Setting :16

290.

250

Left blank

Avg.

A (@Buvim)

Date: 2017.09.21

ave_E 54|

2460, 2470, 280,
Frequency (MHz)

+03CH12-HY

+AVG_BE_54 3m HORN_9120D_1328 HORIZONTAL

+ RBW:1000.000KHz VEW:3.000KHz SWT:Auto

+Peak
£790120
60

Setting ‘16

290,

250

Left blank
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=aanas.  FCC RF Test Report Report No. : FR790120C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - L

1 Vertical Fundamental

el (GBuvim) Date: 20170821 A (@BuVim) Date: 20170921

1225 1225

1050 W’“ 1050

a7 Iz
700 Mw 70 i
sl
525 A

SR T
recuoney ) e s
e osci1zy e ascitzy
Conditon PEAK BE 74 5m HORN_9120D_1526 VERTICAL Condition PEAK 74 3 HORN_9120D, 1328 VERTICAL
REWL1003 0000z V17, 3000.000KHe SWT Auko RBW:1000.000KHa VEW:3000 000KHz SWT.Auto
Detector Pesk Detactor e
Projet Tootz0 Project Tonizo
Peal Hode 6 Vot @
Seing e Soving %
- oo 20170024 s oot 20170521
a4 f T ars
T \
< AVG_54
525 3 525 A =
7
AU GO I AS— SRR I [ | OSSN S
35.0| { B s e s
B T - T T N R ™
recuiney ) ooy s
ste Josci2 Y e oscrzy
Conditon VG54 3m HORN_9120D_ 1326 VERTICAL Condition VG54 3m HORN,9120D_1328 VERTICAL
REWL1000.000Kiz VEW: 000KH: SWT.Auto REVE1006.000KHz VEW:3 000KHz SW-Auto
Detector Pesk Detector
Projet ootz Project Toni0
Avg. Mode @ Vode @
Seing e Seuing %
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=aanas.  FCC RF Test Report Report No. : FR790120C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - R

1 Vertical Fundamental

el amuvim) Dat: 20170921
1225
1054
S T
a1
pea se 74
704 it .
g
525 mstssi e
359
12
T 7150 7 7 7480 7450 3500
——
stte J03cH12-HY
Conditon  PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector Peak

Peak | & & Left blank

A (@Buvim) Date: 2017.09.21

ey

R Vs

-
e | Avs_BE 54|
525

430 2040, 2450, 2460, 2470, 280, 290, 250
Frequency (MHz)

+03CH12-HY

+AVG_BE_54 3m HORN_9120D_1328 VERTICAL

+ REW:1000.000KHz VEW:3.000KHz SWT:Auto

. Left blank

Avg.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR790120C

875 (“""‘”M 87.5|
‘M 24 A A A AR s ftdebetcti et
o Pop——e e
RERV 1000 D00KHs VY 3000 00LKH: SWT Auts REW 1000 D00KHS VEW: 000 00K SWT vt
Peal Hode o Vot o
87.5| 87.5( 1
SR O N e
35.0( 350
recuiney ) ooy s
RENY 4000 000KHs VEW: 3 00 SWT.Auts RENY 2000 000Kz VAW 000K SW-Aues
Detector e Detector
Avg. Mode o Vode o
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=aanas.  FCC RF Test Report Report No. : FR790120C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - R

1 Horizontal Fundamental

el (gBuVim) Date: 20170821

rs] /.W,MMWM

PEAK_BE 74|
00|
1
525 o]
350)
175
430 2440, 2450, e 7 280, 290. 250
Frequency (MHz)
site £03CH12-HY
Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P

Peak = P Left blank

A (@Buvim) Date: 2017.09.21

Av6 oe 54
52 =
N
S
350
12
TE R T 750 780 70, 70

2460, 2470,
Frequency (MHz)

+03CH12-HY

+AVG_BE_54 3m HORN_9120D_1328 HORIZONTAL

+ RBW:1000.000KHz VEW:3.000KHz SWT:Auto

N Left blank

Avg.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR790120C

70| 700| AMMJ/‘\
I ———
RERV 1000 D00KHs YV 3000 000KH: SWT A REW 1000 D00KHS VEW: 3000 000K ST Auto
Peal Hode o Vot o
.
|
T AVG_54
525 / 525 =
A IS A -
35.0( 3T
recuiney ) ooy s
RENY 4000 000KHs VEW: 3 00K SWT Auto RENY 2000 000Kz VAW 000KH: SWH Ao
Detector e Detector
Avg. Mode o Vode o
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=aanas.  FCC RF Test Report Report No. : FR790120C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - R

1 Vertical Fundamental

el amuvim) Dat: 20170921
1225
1050
bt
a1
pea se 74
704
.

525
359
12

T 7150 7 7 7480 7450 3500

——

stte J03cH12-HY
Conditon  PEAK_BE_74 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P

Peak = P Left blank

A (@Buvim) Date: 2017.09.21

N Ave_BE 54|
525 il

]

2460, 2470, 280, 290, 250
Frequency (MHz)

+03CH12-HY

+AVG_BE_54 3m HORN_9120D_1328 VERTICAL

+ REW:1000.000KHz VEW:3.000KHz SWT:Auto

N Left blank

Avg.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR790120C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Vertical

1 (@BuVim)

Date: 20170907

PEAK 74

avG 54

Peak b

Avg.

4000

G000, 8000. 10000. 12000 14000. 16000. 18000. 20000, 22000 25000

+03CH12-HY
+ PEAK_74 3m HORN_9120D_1328 HORIZONTAL

+Peak
£790120
141

| @BV

Date: 2017-09.07

PEAK 74

V6 54

000 4000.

5000, 8000, 10000, 17000 14000 16000. 18000. 20000. 22000 25000

£03CH12-HY
+ PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak

£790120
41
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=aanas.  FCC RF Test Report Report No. : FR790120C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO2 2417MHz

1 Horizontal Vertical

1 @Buvimy Date: 20170907 et aBuvim) Date: 2017-08.07
1224 1224
1050 1050
a3 o7
pean 74| pea 74
700 704
nva 54 G 54
525 525 ;
4 2 2
350 350
125 ‘ 12
000 4000, G006, 5000, 10000, 17000, 14000, 16000, 18000, 70000, 72000 25000 00 4000, G000, 000, 10000, 1700014006, 16000 16000, 70000, 7006, 75000
Frequency (WHD) Frequency (We)
site <03CH1Z-HY site < 03CH1Z-HY
Condition <PEAK_74 3m HORN 9120D_1326 HORIZONTAL Condition PEAK 74 3m HORN_9120D_1323 VERTICAL
Pea k Detector +Peak Detector Peak
Project 1790120 Project 790120
Mode 0 Mode 2

Avg.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR790120C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

Avg.

) aBovim) Dates2017.08.07 e aBovim) Dates2017.00.07
1225 122
1050 1054
a1 o
pean 74 peaR 74
704 70
g sa g st
52 52
2 . 2
- =d |
s ez ‘
000 4000, G000, 3000 70000, 12000, T4D00. 76000, 18000, 70006, 22000 250 G0 4000, 6000 8000 70006, 12000 14000, 16000, 76000, 20000, 22000 75000
Frequency (H:) requency (WHz)
site 03cH12-HY site 03cH12-HY
Condition :PEAK_74 3m HORN_9120D_1326 HORIZONTAL Condition < PEAK_74 5m HORN_5120D_1326 VERTICAL
Peak Detector Detector
Project (790120 Project 1790120
Mode Y Mode i
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=aanas.  FCC RF Test Report Report No. : FR790120C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH10 2457MHz

1 Horizontal Vertical

1 @Buvimy Date: 20170907 et aBuvim) Date: 2017-08.07
1224 1224
1050 1050
a3 o7
pean 74| pea 74
700 704
nva 54 G 54
525 525
2 2
1 ' i
350 350 I
125 12 ‘
000 4000, G006, 3000, 10000, 17000, 14000, 16000, 18000, 70000, 72000 25000 00 4000, G000, 000, 0000 1700014006 16000, 6000, 70000, 7006, 75000
Frequency (WHD) Frequency (We)
site <03CH1Z-HY site < 03CH1Z-HY
Condition <PEAK_74 3m HORN 9120D_1326 HORIZONTAL Condition PEAK 74 3m HORN_9120D_1323 VERTICAL
Pea k Detector +Peak Detector Peak
Project 1790120 Project 790120
Mode 4 Mode 44

Avg.
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samronis.  FCC RF Test Report

Report No. : FR790120C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

1 g

)

Date: 20170907

pEAK 74|

AvG 54

700
site
Condition
Pea k Detector
Project

Mode

Avg.

4000,

G000, 5000, 10000, 12000 14000. 16000, 13000, 20000, 22000 25000
Frequency (HHz)

+03CH12-HY

PEAK 74 3m HORN_9120D_1328 HORIZONTAL

£790120
148

el (9BuVim)

Date: 20170907

pEAK 74|

AvG 54

1

|

2

site

000 4000,

G000, 8000, 10000, 12000 14000. 16000, 1000, 20000, 22000 25000
Frequency (MiHz)

+03CH12-HY

Condition
Detector
Project

Mode

:790120
145

+ PEAK_74 3m HORN_9120D_1328 VERTICAL
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=aanas.  FCC RF Test Report Report No. : FR790120C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Vertical

) @ouvim) Date: 20170907 J Date: 20170007
1225 122
1050 1054
a1 ars
peAK 74 peaK 74
709 704
avg s avq st
52 52
' 1
359 350
13 12
0004000, G600, 3000 0000, 72000, TADO0. 16000, 78000, 70008, 22000, 250 G0 4000, 6000 8000 70000, 12000, 14000 76000, 78000, 20000, 22000 35000
b i
stte J03cH12-HY ste J03cH12-HY
Conditon { PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condito {PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak Detector Peakc Detecto Peakc
Project (190120 Project (790120
Mode Y Mode Y

Avg.
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=aanas.  FCC RF Test Report Report No. : FR790120C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO02 2417MHz

1 Horizontal Vertical

1 @Buvimy Date: 20170907 et aBuvim) Date: 2017-08.07
1224 1224
1050 1050
a3 o7
pean 74| pea 74
700 704
nva 54 G 54
525 525
2 2
. .
350 350
125 ‘ 12
000 4000, G006, 5000, 10000, 17000, 14000, 16000, 18000, 70000, 72000 25000 00 4000, G000, 000, 10000, 1700014006, 16000 16000, 70000, 7006, 75000
Frequency (WHD) Frequency (We)
site <03CH1Z-HY site < 03CH1Z-HY
Condition <PEAK_74 3m HORN 9120D_1326 HORIZONTAL Condition PEAK 74 3m HORN_9120D_1323 VERTICAL
Pea k Detector +Peak Detector Peak
Project $790120 Project 790120
Mode 8 Mode L8

Avg.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR790120C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

Avg.

) aBovim) Dates2017.08.07 e aBovim) Dates2017.00.07
1225 122
1050 1054
a1 o
pean 74 peaR 74
704 70
g sa g st
52 52
p 2
i |
350 354 |
s ez ‘
000 4000, G000, 3000 70000, 12000, T4D00. 76000, 18000, 70006, 22000 250 G0 4000, 6000 8000 70006, 12000 14000, 16000, 76000, 20000, 22000 75000
Frequency (H:) requency (WHz)
site 03cH12-HY site 03cH12-HY
Condition :PEAK_74 3m HORN_9120D_1326 HORIZONTAL Condition < PEAK_74 5m HORN_5120D_1326 VERTICAL
Peak Detector Detector
Project {790120 Project 1790120
Mode i1 Mode i
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=aanas.  FCC RF Test Report Report No. : FR790120C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH10 2457MHz

1 Horizontal Vertical

1 @Buvimy Date: 20170907 et aBuvim) Date: 2017-08.07
1224 1224
1050 1050
a3 o7
pean 74| pea 74
700 704
nva 54 G 54
525 525
2 2
1 . i
350 350
125 12 ‘
000 4000, G006, 3000, 10000, 17000, 14000, 16000, 18000, 70000, 72000 25000 00 4000, G000, 000, 0000 1700014006 16000, 6000, 70000, 7006, 75000
Frequency (WHD) Frequency (We)
site <03CH1Z-HY site < 03CH1Z-HY
Condition <PEAK_74 3m HORN 9120D_1326 HORIZONTAL Condition PEAK 74 3m HORN_9120D_1323 VERTICAL
Pea k Detector +Peak Detector Peak
Project 1790120 Project 790120
Mode 150 Mode 150

Avg.
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Appendix C. Radiated Spurious Emission Plots

Temperature : 23~25°C

Test Engineer : Peter Liao, Nick Yu, Ray Chen
Relative Humidity : [59~63%

Note symbol

-L Low channel location

-R High channel location
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